OWNERS MANUAL

(MANUEL D'UTILISATION)
(MANUAL DE UTILIZACION)






Safe Operation Practices

This symbol points out important safety instructions which, if not followed, could
endanger the personal safety and/or property of yourself and others. Read and follow
all instructions in this manual before attempting to operate your vacuum machine.
Faiture to comply with these instructions may result in personal injury. ;

Generai Operation

*® » & » @

¢ & 9@

Read, understand, and follow all instructions in the manual and on the machine before starting.
Keep this manua! in a safe place for further m:a regular reference and for ordering replacement

parts. :
Onily allow responsibie individuals familiar with the instructions to oumﬂmﬁm the machine. Be sure to

know conirols and how to stop the machine quickly.

Never put your hands near moving parts.

Only allow qualified individuals for the maintenance 9“ your machine.

Remove all obstacles, which may interfere with the machine functions.

Clear the work area such as electrical wires, buckets, knives etc.

Be sure that everyone else is clear of your work area um*oﬂ.m operating the machine.

Do not sit nor stand on the machine. - -

Always tumn off the machine after your work is done. zm<m_. leave a running machine unattended.
Always disconnect and wait tifl the machine has cooled before attempting any maintenance.

Do not wear loose fitting clothes or jeweiry as they may get caught in moving parts of the machine.
Always wear security shees, to prevent injury caused by moving the machine or objects falling
from the machine.

Never exceed the time limit to seal, which is recommended by the manufacturer. This is to avoid
any damage that may be caused to the sealing bars and to eliminate the risk of fire in the machine.
Thus avoiding corporai burns.

Never touch:the sealing bars after they have been used, this will avoid corporal burns. Wait a few
minutes to let the machine cocl down before touching.

Always make sure that the sealing bars are well installed in their "Guide Blocks” before starting a
cycle.

Never incline the machine more than 30 degrees, it may tip over and hurt someone seriously.
Wark only in daylight or good artificial light.

Do not operate the machine while under the influence of alcoho! or drugs!

DALT/910



Service

+ Use proper nozﬂmmz_m..m when draining the oil. Do not use food or beverage containers that
may mislead someone into drinking from them. Properly dispose of the containers, or

store in a safe place immediately following the draining of the oil.
« Priorto disposal, determine the proper method to dispose of waste from your local office

of Environmental Protection Agency. Recycling centers are established to u..oum...« dispose -
of materials in an environmentally safe fashion.

Do not pour oil or 2:9. fluids into the ground, down a drain or into a body of ..
water.

Warning-Your responsibility:
This machine should only be operated by personal who can read, understand w:n qmmumﬁ
imq:_nmm m:n_ instruction qmmm:..__:m nz_m machine in the owners Smscm_




AUTOMATIC VACUUM PACKAGING MACHINE

MODEL 700A

GENERAL TABLE OF CONTENTS

[ OPERATION INSTRUCTIONS

A- Operating guide & conveyor notice

It MECHANICAL . -

A- Front view general assembly drawing
B- Rear view general assembly drawing
C- Rear conveyor installation drawing
~ (rear conveyor option)
D--Central shaft assembly drawing
E- Seal bar assembly drawings
(Twin seal)
F- Seal bar assembly drawings
{Elec.cut-off option)
G- Seal bar assembly drawings
{Top & bottom option)
H- Upper seal bar assembly drawings
I- Gas injection kit installation drawing

i ELECTRICAL
A- Power diagram
B- control diagram
C- Pic input
D- Electrical part list
IV PNEUMATIC

A- Pneumatic drawing

DA/G11



VACUUM PACKAGING MACHINES

OPERATION INSTRUCTIONS

TABLE OF CONTENTS

1. Sefting up the machine

2. Electrical connection

3. Operation
3.1

3.2

33

3.4

Working principles

Special packaging

3.2.1 Gas flushing |

3.2.2 Top and bottom sealing
- (bi-active sealing) -

Setting of digital controls

Daily cleaning. | _

4. Trouble shooting

4.1

42

4.3

4.4

45

Failure during a packaging cycle
Insufficient vacuum

4.2.1 Leakage in the cm@.

4 2.2 No leakage in the bag
4.2.3 Insufficient vacuum in the chamber
Faulty seal

4.3.1 Insufficient seal

4.3.2 No seal

4.3.3 Permanent sealing current
4.3.4 Seal does not stick

Fault in the valves

Control board failure

5. Regular maintenance

DAML/43



SIPROMAC INC.

VACUUM PACKAGING MACHINES

1. SETTING UP THE MACHINE:

Before choosing the site for the machine, please consider that you will also need room for
packaged and non-packaged products apart from the space needed for the machine itself.

Keep in mind that the machine must not be set up upon uneven ground. Especially with mobile
models, the weight of the pump might then cause warping of the machine. Then .Bm lid will not fit

correctly.

Before starting to work, check the oil view glass on the pump, if there is a sufficient quantity of oit
in the pump. Never use oil other than recommanded by the producer. Never exceed maximum
quantity of oil indicated, when adding or changing oil. Verify weekly.

Due to the oil smo_omm? the machine is hard to start when temperatures are very low. Therefore
the pump should be put in a room with an air temperature of at least 50°F (+10°C). On the o:..mq
hand, there must be free access of air to the pump to allow ﬁo_. ooo_ﬁm s0 that operation
ﬁmaum_,m_..cqm of 160°F (70°C) is not exceeded.

2. ELECTRICAL OOzsz._._Oz“

Electrical connections must be made by qualified personnel. This person must make sure that the
electrical entries corresponds to the proper voltage and amperage of the machine.

All vacuum machines are mcuu:ma with an electrical schematic drawing.

An important step in connecting the machine is to make sure that the pump tumns in its correct
rotation.

Waring: The pump should not rotate-more than 3-to 4 seconds in the wrong rotation or it

may cause serious damage.The proper rotation is indicated by an arrow on the pump
motor.

3. OPERATION:

3.1 Working principies:

A vacuum packaging cycle is made of 3 stages. First the vacuum is made, the air is
completly taken out of the chamber and from bag containing the product. {See figure 1).
Then it is possible to inject neutral gas from the nozzles, if the product is delicate. Finally, a
mecanism pushes the sealing bar to the rubber support to seal the bag.

3 RBML/78



To obtain nice packages, the products and the bags have to be of proportiona! sizes. The
bag's opening should never exceed 2" (50 cm) past the seal bars. The product shouid be
centered in height in relation to the seal bar by adjusting the spacers provided.

To obtain a good seal, make sure that no residue of fat is left between the bag's inner sides
where sealing is done.

- UPPER BAR
BAG

INJECTION - : _ _ PRODUC A
NOZZLES L .I-I.I.Vl ..... =

SEALING
BAR

TABLE CONVEYOR

FIGURE 1

3.2  Special packaging:

3.2.1 Gas flushing (option):

There is an atmospheric pressure of 14 ibs/sa. inch (= 1 kgf sq. cm) upon products
when fully evacuated. Products which can be damaged by high pressure must be
packaged with a partial vacuum, or the pressure must be couterbalanced by __.amz:.o the bag
with gas (nitrogen or carbon dioxide) before sealing after evacuation.

For gas flushing, the bags are placed on the sealing bars, the open end placed over the

gas nozzles mounted alongside the sealing bar. After evacuation, the vacuum valve
closes and the gas valve opens. Gas level (%) can be set in the program menu.

4 DAJG/86



The necessary gas tank and pressure valve mounted on tank is not supplied by
Sipromac. The pressure of the gas regulator should be set at approximatly 5 ibs/sq.
inch. ﬁa kg/sq. cm). Each machine has an adaptor for gas connection when gas flush
option is ordered.

3.2.2 Top and bottom sealing {optional):

When sealing aluminium laminate bags (especially bags for e.g. coffee) it is imperative
to have an upper and a lower sealing bar.

3.3 Vacuum packaging operation:

Note: ‘Refer to the menus structure on page 9 and the ke board detail on page10.
3.3.1 Basics:

Use key "POWER" to power ON / OFF the vacuum packaging machine. When the unit
 is energized, the identification of the last executed program is displayed on LCD screen.

Use the "ESC" key to change over md:_ the programs menu to the functions menu m:a
_ from the functions menu 8 the programs menu.

~ In functions menu, use key ..mm_.mo._.._ to select a function and xm< "ENTER" to monmam
 and executed the selection.

‘ _: programs menu, use key "SELECT" to select a program m:a xm< ..mz._.mm.. to accede
and modify the mm_moﬁ_oz

In programs submenu, use key "ENTER" to pass over the parameters and point to the
following one; the parameters are blinking to point out the acquisition mode. A return to
programs menu is performed automatically following the iast parameter acquisition.

in program submenu, use key "ESC" to get back to the programs menu. Strike any key
to clear the error messages which may be displayed on LCD screen.

3.3.2 Functions:

3.3.2.1 Create a program:

When executing the "create a program” function, the program submenu is
acceded, starting with the identification. The initial identification "Pxx NO

NAME" is given to the program and all parameters are established to zero: the
program number is allocated automatically.

5 DAJG/86



3.3.2.2 Delete a program:

When executing the "delete a program” function, the programs menu is acceded
and the number of the first program in memory is blinking to point out the
deletion mode. Use key "SELECT" to select a program and key "ENTER" to
accede and confirm deletion of the selection. Use key "ESC" to unconfirm a
deletion and to leave the function. When leaving the function, the number of the
actual program on LCD screen cease to blink.

3.3.2.3 Select operating mode:

When executing the "select operating mode” function, which is available only for
the automatic units, the actual selection is blinking to point out the acguisition
mode. Use key "SELECT" to get through the operating modes, which are
automatic, semi-automatic and manual; the validation of the selected operating
mode is performed automatically. Use key "ESC" or "ENTER" 8 leave the
function and omﬁ back to the n_.om_,ma menu.-

3.3. m _uBm@:w menu:

m.m.w; muqonaa am_._qmomﬁ_o:

" For a selected program, set the _amnamomﬁ_oz using the numeric xme.coma
. “characters chart; press numeric key untiil the desired character is selected (4
times for the numeric value). Use key "ENTER" to validate the character and to
validate the characters string at the end(the new characters string is blinking).
In a middle of an acquisition, use key "ESC" to come backward and erase
one or several characters.

Example: EXAMPLE 1 -» keys 2, 2, ENTER - E
(9 characters) ~ keys 8,8, 8 ENTER = X
keys 1, ENTER - A
keys 5, ENTER - M
keys 6, ENTER - P
keys4,4 4 ENTER = L
keys 2, 2, ENTER - E
keys 8, 9, 9, ENTER < space
keys 1, 1,1, 1, ENTER = 1
key ENTER to validate the characters string

6 DAJG/86



3.3.3.2 Vacuum ievel settin

For a selected program set the vacuum level, starting with the values; the

decimal point is automatically inserted following the second digit entry and the
validation is automatically performed following the third digit entry (the new
vacuum level is blinking). The vacuum level is truncated to the nearest half
value. in the middie of an acquisition, use key "ENTER” to validate the vacuum
level and key "ESC" to come backward and start over with a new acquisition
(the old vacuum leveil is blinking). Set vacuum ievet to zero to bypass the
pressure transducer and proceed only using the vacuum plus time.

‘Examples: 90.0% -» keys 9,0, 00r9, 0, ENTER or
keys 9,0, 10r9, 0, No_.m 0,30r9,0 4
97.5% = keys 9,7, 5o0or
keys9,7,60r8,0,70r9,0,80r9,0,9
0.0% = keys 0,0, Oor0, ENTER

For a selected program set the vacuum plus time, in seconds; the validation is
automatically performed following the second digit entry (the new vacuum pius
time is blinking). In a middle of an acquisition, use key "ENTER" o validate the
vacuum plus time and key "ESC" to come backward and start over with a new
mon:_m:_o: (the o_a vacuum plus time is blinking). ‘

Examples: = 1s = wm<m 0, 1or1, ENTER
_ 158 > keys 1, 5

3.3.34 Gas flush level setting:
For a selected program set the gas flush level following the same procedure as
for the vacuum level: the maximum gas fiush level setting is 10% below the
vacuum setting.

3.3.3.5 Sealing time setting:

For a selected program set the sealing time, starting with the seconds; the

decimal point is automatically inserted following the first digit entry and the

validation is automatically performed following the third digit entry (the new

sealing time is blinking). The sealing time is truncated to the nearest half
hundredth. in a middle of an acquisition, use key "ENTER" to validate the
sealing time and key "ESC" to come backward and start over with a new
acquisition {the old sealing time is blinking).

Exampies: 4.50s=» keys 4,5 0or4 5 ENTER or
keys4, 5 1ord4 5 20r4,5 30r4,5,4
2.35s = keys2 3, 50r
keys2,3,60r2,3,70r2, 3, 80r2, 3,9
0.00s = keys 0,0, 00r0Q ENTER

7 | DGML/78



3.3.4 Vacuum cycle execution:

For the manuai units and the automatic units set on manual, close the cover to initiate a
vacuum cycle. For the automatic units set on semi-automatic or on automatic, use push
button "STOP / START" to initiate or interrupt 2 vacuum cycle. A selected program can
be initiated only in the programs menu, when no modifications are in progress, and

the access {o the other programs and functions is denied. During cycle execution the
operation status is sequencally displayed on LCD screen, except for the parameters
established to zero, which are not displayed:

- chamber vacuum level during vacuum sequence,

- vacuum plus time status during vacuum plus sequence,
- - chamber vacuum level during gas flush sequence,

- sealing time status during sealing sequence,

- chamber vacuum level during atmosphere sequence.?

During n<n._m execution, use key "1" to abort the vacuum sequence and execute the
foliowing sequence, which is gas flush or sealing, and key "ENTER" to accede and
modify the program,; the parameters become valid only for the foliowing vacuum cycles.

mwm ' System .ao::on

To accede the diagnostics menu, power up the vacuum packaging machine while
keeping pushed in the "ESC"key. Use key "SELECT" to select the system monitor
function and key "ENTER" to accede and visualize the monitored parameters. Use
key "SELECT" to change over from the software revision, the amount of working hours
done and the amount of complete cycles performed since first initialization. _

8 DGML/78



-MENUS STRUCTURE-

¢ Functions menu:

"F1 CREATE A PRGM"

"F2 DELETE A PRGM"

"F3 SELECT OPMODE" (automatic units only)
e Programs menu:

"Pxx NAME"

Program submenu:
"VACUUM: xx.x%" (10.0% - 99.5%)
- "VACUUM PLUS. xxs" (0s - 99s) _

E:_ﬁm with gas onﬁ_oa "GAS FLUSH: x(x%" (0.0% - 10% below the vacuum level)

"SEAL TIME: x. o™ {0.00s - maximum unit m__oomﬁma mmn_:wv
"Pxx NAME" (12 o:mqmoﬁm_.mv |

® Diagnostics menu (keys "ESC" & ..10<<mm__ *o.q.moom_mmw‘
..D.)OZOm._._Om MENU" (access code required)
"D1 INPUTS TEST"
"D2 QUTPUTS TEST"
"D3 MODEL SELECT"
"D4 GAS OPTION"
"D5 SEALING TIME"
"D& COOLING TIME"
"D7 LOADING TIME" (automatic units only)
"D8 UNLOADNG TIME" (automatic units only)
"SYSTEM MONITOR" {no access code required)
"SOFTWARE: R x.xx"
"WORK HRS: 000"

"CYCLES: xo00000¢"
9 DGML/78



-KEYBOARD DETAILS-

i = ARSI~
o LAY [Sadd N\ N\ QDN
L X siPnomAE 1)
-'-rl s R I LN - Lh?..‘...i.
NN MM\ W2/ /7
I | S

A WORLD OF LEADING EQUIPMENT

STU

:

D

® &
VWX H.N@m.om

SELECT

=

F

[o]E-=}

e

10

DGML/78



WARNING: ALL ELECTRICAL WORK DESCRIBED IN THIS BROCHURE SHOULD BE DONE

BY A QUALIFIED AND AUTHORIZED TECHNICIAN.

For hygenic cleanliness, it is imperative to clean o:macmq and spacers daily. Also clean
the lid rubber to assure tight seat of the lid.

4. TROUBLE SHOOTING:

4.1 Failure during packaging cycle:

411 "VACUUM m_»mom..‘ammmm e is displa

. No pressure variation is n_nxma up by the PCB transducer during the vacuum sequence
- within -a preset period of time..

- Check vacuum lines for potential leaks or kinks.

4.1.2 "GAS FLUSH ERROR" message is displayed on LCD:

No pressure variation is picked up by the PCB transducer ac::@ﬁ:m‘mmm flush sequence
within a preset period of time.

- Check gas flush and 'vacuum lines for potential leaks or kinks.

4.1.3 "ATMOSPHERE ERROR" message is q_mm_mmma on LCD:

No pressure variation is picked up by the PCB transducer during the atmosphere
sequence within a preset period of time.

- Check vacuum lines for potential leaks or kinks.

4.1.4 "COVER DOWN ERROR" message is displayed on LCD(manual units):

The input signal of the down position switch has been lost during cycle execution.

- Check limit switch adjustment.

"COVER RISE ERROR" message is displayed on L CD (automatic units):

4195

The input signal of the middie position switch is not picked up during cover positioning.

- Check limit switch adjustment.

11 DGML/78



42

4.1.6

"COVER FALL ERROR" message is displayed on LCD (automatic units):

The input signal of the left position switch or the right position switch is not picked up
during cover positioning.

- Check left or right proximity switch adjustment.

Insufficient vacuum:

4.21

422

423

Leakage in the bag:

Most frequently, insufficient vacuum in bags is due to leakage in bag and not due fo any
fault of the machine.

Pin-hoie teak for which there is no obvious explanation is due to faulty bag material.

Pin-hole leak caused by sharp edge of the product (bone, etc.).Use bone-guard or
thicker film.

Tear in bag by careless :m:a__:u Am:ma manm on =___:m Eu_m damage Bmam by retaiter
or. o:mﬁoama

_.mm_Ammm in lateral or co#o:_ seal, 83n_m=._ to supplier of bags or film.

zo leakage in the bag:

Bag is too large, therefore the surplus of air remains visible (there is surplus of air in
0.4% of the bag volume in each bag). Use bags of suitable size.

Evacuation time is too short:

Pressure bar is jammed and closes opening of bag during evacuation.

Insufficient vacuum in chamber:

If troubles described under 4.2.1 and 4.2.2 do not mnu.<_ there is something wrong with
the evacuation.To find the leakage quickly, check for leaks with a precision vacuumeter,
going back step by step from the chamber to the pump.

At the chamber (measuring point at base of valve) at maximum time of evacuation. If
more than 6 torr, proceed directly to the pump, if more than 3 torr:have pump service
by pump supplier.if pressure at pump is good, reconnect hoses to pump and measure
again.

Verify at vacuum hose connections and valve connections.

When proceeding this way, starting from pump, loss of pressure per step must not
exceed 0.5 to 1 torr.

Warning:Verify connections of measuring equipment before verifing machine.

Most frequent points of leakage: lid gasket, damaged vacuum hose or loose hose
clamps.

12 DGML/78



4.3

Faulty seal:
4.3.1 [nsufficient seal:
Damaged teflon or silicone rubber.
Sealing pressure {00 low, bellows leaking or pressure bar jammed.

Leakers in seal: heating wire mechanically damaged (knicked) or silicone rubber
uneven.

4.3.2 Noseal
Sealing wire burnt.
Faulty contact in sealing circuit.
Sealing transformer bumt through.

Contactor does not work.

‘A.w.w __um:.:m:ma mmm_i current:

4.4

Contactor is jammed check sealing transformer for damage through overload.

434 Seal does not stick:

Insufficient _wﬁq of no_wmﬁsi.m:m (inferior quality of bags).
Seal area extremely contaminated by fat or meat juice. Use filling aid.
Sealing temperature ts too low .Ai_..m: using very thick films).

Warning: Do not increase sealing time more than really necessary, higher temperature
will reduce working life of teflon and silicone rubber.

Fautit in the valve:

Vacuum or air vaive does not open:

Check whether there is voltage on the magnetic valves duning their period of operation. If
there is no voltage a wire is broken or the PC board is damaged.

Lid does not open at the end of the cycle; air enters, but there is still 20 - 40% vacuum in
chamber. Vacuum valve does not close.

13 DGML/78



45 MCA40 Control board failure

NOTE:Refer to menustructure in _uwmca 3.3.1

This board software is allowing access to a "Diagnostics Menu". Only gualified service
technicians are authorized o access this menu by entering a security password.

By acceding either the "D1 input test” feature or the "D2 output test” feature,a trained
technician will be able to quickly know the origin of the problem:pump,
sealing system,pneumatic problem,security switches problem,stc...

Keep in mind that in most cases trouble is due to a leakage, loose electrical connection or
evident dammage to the main component:vacuum pump, valves..., m_mﬁaom_ ooamoﬁoa
thermal overload, fuses hoider or transformer.

For assistance do not hesitate to contact your local service technicians.

5. Regular maintenance:

Routine oo:=o_m to be made at re cwm_. _:6_.<m_m

O:mnx ﬁmzos for wear.

Check silicone _.cuum_q for burnt mqu_ and m:.ooﬁr even position.

Check n..mmw:ﬁm bar for jamming.

Check lid sealing for damage and hardened spots.

Check swilch-point of micro switch, adjust if necessary.

Check evacuation hose for damage (contraction of diameter, or abrasions).
Check vacuum connections for tightness. ,

Check cil in;pump (oil level in view glass; add if :mommmm? xmmc_mﬂ change of qil - necessity
indicated by change of color).

Check vacuum in chamber with precision vacuumeter:

Check function of cycle with various settings of timers.

INSTALLATION NOTICE FOR MODELS:
420A.450T.450A.550A.600A,620A, 650A AND 700A

[N ORDER TO RESPECT z.ww REGULATIONS:

NOTE: A PLASTIC CAP IS INSTALLED ON THE TABLE TOP VACUUM INLET USED FOR
CLEANING PURPOSES ONLY AND IS TO BE REMOVED PRIOR TO OPERATING THE
MACHINE.

14 RBML/79



=
HOAJANOD

I

(HOAIANOD Hv3Y HLIM NMOHS)

Vv00. T3AON



Noo%,
OPERATING GUIDE

1st Push POWER ON.

2nd Adjust vacuum level, gas level and seal time, if or as
needed (refer to sec. 3.3).

3rd Select manual, semi-automatic or automatic mode.

4 th Place the chamber half way down on one side (left oq. right).
IMPORTANT:Never push start when the chamber is in the middle.

5th  Place products on the opposite side.

6 th To change vacuum level, gas level or seal time, push
stop button before attempting to change.

7 th  ‘When the machine is stopped during.a vacuum cycle; -
«the ON/OFF button must be pressed, then the start
button to be able to re-start the machine.

'CONVEYOR NOTICE
(700A ONLY)

The rear conveyor is designed to unload either towards the right or left, simply unbolt the
conveyor place towards side desired and bolt in appropriate siots, place product guide
fastened with pillow block on the exit end of the conveyor, set motor rofation to turn the opposite
way. :

SEE DRAWING #010-0023

ATTN.-RE-ADJUST & REALIGN CONVEYOR BELT AFTER INSTALLING OOZ<m<O_~
_ ON THE MACHINE

MACHINE SHOULD BE STRAIGHT & LEVEL
HOW TO ADJUST SPEED OF COVER
1st Machine should be level{adjustable feet)

2 nd Put machine in automatic mode, vacuum time 99.5%.
Ajust cylinder pressure regulator at 80 PSt.

3rd Bring cover close to the table,start machine and adjust the exhaust flow control on the lifting
solenoid valve {See drawing #007-0039) to the desired speed.

4rd Adjust the exhaust flow control on the chamber lowering solenoid valve(turning screw
clockwise will reduce the speed). _

16 DA/912



MACHINE STOPED WITH CHAMBER UNDER VACUUM:
HOW TO RE-START THE MACHINE:
1 st Press onfoff switch on the membrane to stop the machine.

2nd Press on/off again to re-start the machine(vacuum valve
will open and machine will continue its cycle).

3rd Press start to have the automatic movement of cover.

MAINTENANCE

- VERY IMPORTANT:Aiways be sure that the air oiler contains a sufficient guantity of oil (food
grade). : ‘ : : ‘

- Grease all bearings and springs regularly.
- Adjust conveyor when necessary.
- IMPORTANT: Tighten belts moderatly.

- See pump manuai for pump maintenance.

17
DAYM/86



NOTES

18






03

38 | 056-0167 | KEY 1/4" SQ x 1° W/ ROUNDED END | 4 |ITEM| FART § DESCRIPTION av]

39 | 004-0401| TABLE END SECURITY PRE_ASSY | 2 | 1 100570472 STRUCTURE_ASSEMBLY !

40 [051—0130 | BOLT 1/4"-20 x 3/4" HEX. S/5 | 6 | 2 |009-0397 CENTRAL SHAFT ASSEMBLY !

41 | 051-0740 WASHER 1/4" FIAT /5 123 J005-0473 __8° COVER ASSEMBLY !

<2 | 051-0580 NUT 1/4°—20 5/5 5 |4 | 005-0474 12" COVER ASSEMBLY (OPTION) 1

%3 | 003-0107|  SECURITY BUMPER HOLDER 500 | 4 |5 | 0050482 | 8" COVER ASSY {MBC OR WECTES) (0PTION)| 1

0510557 | SRER 637 = 3/ TPET PN P 5/5 | 12|_B_| 0050483 127 COVER ASS'Y (MBC OR WeCTBS) (OFTION)[ 1

004A0447 JUNCTION BOX PRE—ASS'Y, 1 7 | 0510600 HEx. NUT 5/ :B 18 NG s,fs i

. 003A0126 JUNCTION 80X (LEFT) 1 2 g:;_gfg: HEX, BOLT H5|T/c1: ;ILS c':j_; X 17 8/5 2
FOSTTON AS SHOWN 051-0192 ] SCREW 1/47-20 x 3/4" PAN PHL. S/S ] 8 5T 5510830 HEX, NUT 172°—~13 NC. 5/5 z
g"RRLg';JEEgNggﬁV'g!(%’;ER 11 | 0040213 COVER HANDLE ASSEMBLY 1
POSITIONS, 12 | 005-0358 ARM SUPPORT ASSEMBLY 2
oooo 13 | o0a—o3s8 SPACER 3

@@@ @ 14 | DO4AD3RI COVER ARM ASSEMBLY 2
@@ 15 | 105-0430 | COLLARS W/ 5/16'~18 NC. SET SCREW | 2
16 | 081-0422 | HEX. BOLT 3/8°-16 NC. X 3 1/4° 5/5 | 2

17 | 051-0783 | FLAT WASHER (THICK) 378" 575 | 4

18 | 051-0822 | HEX. NUT 3/8°—16 NC. NYLON LOCK 5/5 | 2

19 | 0570013 SHAFT END CAP 2

20 | 005—-039Z |[FRONT P.C. BOARD SUPFORT ASSEMBLY| 1

21 | 052-2045 FLAT WASHER 1/4" COPPER P

22 | 051-0581 ACORN NUT 1/4°—20 NC. 5/5 4

23 | 051-0250 | HEX. BOLT 1/4"-20 NC. X 1 /2" /5 |18

74 | 051-0740 FLAT WASHER 1/4" §/5 32

25 | 051-0581 | HEX. NUT 1/4°—20 NC. NTLON LOCK 575 | 16

26 | 009—00AZ. SEAL BAR GUIDE BLOCKS 8

27 [ 051-0780 FLAT WASHER 3/8° 5/5 I

28 | 051-0620 HEX, NUT 3/8°—16 NC. 5/5 <

29 | 0050361 BELLOWS ASSEMBLY N

30 | 005A0357 SEAL BAR ASSY W/ SUPPORT +

31 | DOSAO3ER | SEAL BAR ASS W/ SUPPORT (G CUT OPTJ| 4

32 | 00540369 SEAL BAR ASSY (TBS OPT.) 4

33 | 0o5An38E SEAL BAR ASSY (MBC OPT.) )

34 | O05A0368 |  SEAL BAR ASS'Y (MBCTSS OPT.) | 4

35 | D05A0350 | GAS INJECTION BAR ASSEWALY (OPT.) | 4

: -</ ‘ 36 | 008—0464 | CAS INJECTION CONN. TUBE (OPT.) | 4

~ FOR GAS INJECTION .
KIT INSTALLATION (24) 37 | 005-0403 TABLE CONVEYOR ASSEMELY 2
SEE DRAWING NO. 01040021 I —
E |MGODIFIED VIEW FRONT ARMS W/ J-BOXES  [00-11-14] S.L. : . 7OOA :ﬁ:"w _ﬁgi;m! ST_S;EE‘OD:‘AERAMCTHM
O |ADDED KEYWAY ON COVER ARM 89-11-17 | SL. NﬂE-_ FOR REAR CONVEYOR oPtion | MACHINE ASSEMBLY FRONT VIEW mg*n“unw A
c fom g oo e e B 2217074 lameoe-02 | A SEE DRAWING NO. 010—0023 Eer e T
g ) - WAT: | — ND,
T R o T : e (005~ 0395

G6¢ 0600l




i

HEM | PART DESCRIPTIGN ar.
1 | 0050335 WACHINE ASSEMBLY FRONT VIEW 1
Z_| 051-0350 HEX. BOLT 3/8"— 18 Ne. X 374" /5 B
3_| 05i-0780 WASHER 378" 575 28]
4 | 0s51—0a20 HEX. NUT 3/8°=1B NC. 575 20
5 | _058-0315 . RETANING_RING, 378" 578 2
8 | 0Da-0388 SPACER .
7_| 005-0405 REAR COVER ARM_ASSEMBLY F
B | 1050430 Dl:l.LARH S/ X1 174 X 9718 W/ SCREW 575 2
9 | C31-0420 X. BOLT 370 —T4 NG, 3" 5/%
0_| 051-0783 FLAT WASHER_3/8” (THICK) 5/% 4
057-0013 SHAFT_END CAP 3
2_| 004-0180 DISCHARGE MWIDDLE SUPBORT ASSY
3 | u51-0180 —Frex‘_ﬁ: BOLT izgp“f_/"— 0 NC. X 374 575 7
4 | 051-074b T WASHER 174" 575 30
15 | 051—058 X Nt _1/6— —TD'__LNC. NYLON [OCK &/5 |13
8 | D04—ota; DISCHARGE_ASSEMBLY 2
002-0373 BUSHING F
3 | oo4-0ia DISCHARGE END SUPPORT ASS'Y
5 | 077-0030 SPRING F
0 | 0050401 ECECTRICAL BOX ASSEMBLY
004—0218 FALSE BGTIOM ELECTRICAL BOK
2 | 081-0210 HEX BOLT 1/4—20 NC, X 1" 578
3 | Go4—0250 CTRICAL_B0, ASsY
4 | _051-0180 HEX. 80T 1/4°-320 NC. X 1% S/5
5 | 004—020¢ CYUNDER SUPPORT_ASSEMBLY
8 | 001-1333 CYLINDER _SUPPORT REINFORCEMENT 3
7 | 051=-0380 HEX. BOLT 378 —18 NC. X 1" §/8 iz
™98 | D02—038 CYLINDER_AXIS
29 ~BB73 HEX”NUT 3/4™—10 NG. 575
30 | 114-0105 CYLINDER
31| 051-0845% HALF NUT _1/2°—20 NF. 5/%
32 | o0z—a387 CYLINDER _EXTENSION 1
3 | ©698-0060 SPACER ]
34| 0580050 SPACER g
35 | 0580120 COITER PIN 1/B" X 1" ;
. - 36 |_oo4-oi BEAM_MOVEMERT ASSEMBL.
7 TEW ()15 ORDERED 5‘; g:—u:s uppeﬂin"‘m;auom msﬂ s sz';svr
INSTALL THIS ITEM HERE 39 | 005-0354 PUMP_SUPPORT ASSEMBLY
40_[ 005—00Ra PUMP_SUPPORT
41 | 125-0080 PUMP 250 M__ {OPTION)
. 42| 001-0194 SUFPORT
SEE E=~BOX VALVE ™~ 43 | 053—4240 HEX. BOLT N10 X 3B /7% 4
- 4 | 1030055 ELBOW STREET 2" WPT_ZINC
INSTALLATION 007-0039 > 43| 004_0505 VACUUN/ Amm'vzris‘g'v o
-~ 46 | 002-0417 FRODUCT ROLLER F
*7 | 005-b333 LEGS ASSEMBLY rm |
#5 | 051-0300 HER, BOLT 3718”18 NC, X 374" 575 18|
49 | 051-G760 “FLAT L\VASHER 5/768" §/5 3z ]
50 [ 051-0600 | HEK. NUT 5/16°—18 NG, 5/5 16
51 ["056-0187 Y 1 ROUND:Df END [ -
52 | 004—-0448 DISCHARGE PLATE LANYARD Z |
(o]
TE: (@)}
. : ~ FOR REAR CONVEYOR
SEE DWG FOR NOTE —~EQOT INSTALIATION ASS'Y— INSTALLATION SEE DRAWING NO: 010-0023
G_|INVERSED VACUUM VALYE SUPF. ON TTEM J43 . - 700A e | e SIPROMAC
£ | CHANGED COTTER PIN ITEM §5 FOR RETAINING RING 199—12—17| S.L. a— O‘EE.&’ aros T CEMAR OE GRANTAAM
E_]ADDED KEYWAY ON COVER ARM 89-11~17| S.L MACHINE ASSEMBLY REAR VIEW %,*?MN e QUERED. SaNagh
p |CHANGE PIPE O ITEM f44 FOR THE mem goafy " " T o A -k -
WAS 004-0217 / MODIF. §A-0281 . ; SCALE 1
C_|REDRAWN/ MODIF, NO. A-0245 98-03-23| AP. T AT A, PROVEINCHER [PV TE 580323 |-
LET, MODIFICATION DATE INT, . O 05 "‘ 03 9 6
P




¢ e

= DETAIL=

NOTE: MACHINE ASSEMBLY SHOWN
WITH 250 M" PUMP

T [REDRABN/ REMOYE WEN HO.7 X 8/TEM NO.3 2AS 001-1474

97-02-07

AP.

LeT. | MODIEICATION

DATE

INT.

(RIGHT 1O LEFT CONVEYGR MOUNTING SHOWN)

FART §

DESCRIPTION

L)
hal

005—-0396

MACHINE ASSEMBLY REAR VIEW

0050398

REAR CONVEYOR A55Y (OPTIONY

004—-0370

REAR CONVEYOR SUPPORT PRE—ASS'Y

0510360

HEX. BOLT 3/8°—16 x 1° 5.5

wral ==

05i—0780

>

FLAT WASHER 3/8° 5.5.

031-0620

HEX. RUT 3/8"°—16 S.S.

001—1473

REAR CONVEYOR SUPPORT

001-1488

CONVEYOR STRAP SUPPORT

0510380

HEX. BOLT 3/8 —16 x 1 1/2° S5,

B|@|m|io|onfe ]~ (d

0050480

~+[8 |n3tealio

MOTOR /GEARBOX_ ASSEMBLY

(FOR LEFT TO RIGHT CONVEYOR MOUNTING)
—REAR_ CONVEYOR O N -
- 700A e | Tiwer | SIPROMAC
PART S o o501 B ST-GERMAIN DE GRANTHAM
REAR CONVEYOR INSTALLATION it B NLT.LS. QUEBEG CANADA
TEW e mm_]“" 1
MAT: A, PRI

T Taee

¢Z00—-010!

w2071 0~ 0023




g e

. ITEM PART [ DESCRIPTION QrT.
1210 EXT. REF. ; —SPRING ADJUSTMENT PROCEDURE— ! 1005-0394 TABLE ASSEMBLY ‘
WITH COVER HANDLE ASS'Y & REAR DISCHARGE ASS'Y .
( 1139.5 EXT. REF A—PLACE COVER UP{ARM VERTICAL) 2 | 0090054 CENTRAL SHAFT . 2
. ' . 10 FREE TENSION OF SPRINGS. 3 | 0751650 | FLANGED BEARING W/ GREASE FITTING 90" | 4
1118.5 REF, e O .
B LOOSEN BOLTS (TEMS 4 | 051~0441 | HEX. BOLT 1/2 13 NC. 1 1/2" 5/S[ a8
ON THE LEFT & RIGHT. SPRING SUPPORT 5 |051~0630 HEX, RUT 1/2"-13 NC. 5/5 8
PLATE ASS'Y (ITEMS (8) &{j0)). & |os1-0va0 FLAT WASHER 1/2" §/% a
C— TURN SPRING/BLOCK ASSEMBLY 7_|008-0589 LEFT COVER SPRING Z
TO OBTAIN Omm (0"} AS SHOWN BELOW. 8 | 008-0590 RIGHT COVER SPRING 2
9 { 00440222 | LEFT/ SUPPORT PLATE ASSEMBLY | 2
10 | 004a0170 | RIGHT/ SUPPORT PLATE ASSEMBLY | 2
o 11 | oozao310 SPRING BLOCK 4
- - - - - 12 | 052-0775 [HEX. BOLT 3/B"—24 NC. X 2 1/2" ZINC] &
i —l—_— 13 | 052-0777 | HEX. BOLT 3/8"-24 NC. X J° ZINC |10
- - - - Omm t4 | 052—2080 FLAT WASHER 3/8" ZINC k]
; == == == 15 | 052-3128 HEX, NUT 3/B"-24 NC. ZINC 18
L ' 16 | 0D4—0382 AUTQ MOVEMENT ARM ASS'Y 1
—] '|—-—37.5 TYP. REF. I'M | D—RENGHTEN BOLTS ON THE LEFT & RIGHT SPRING | 17 | 052-2071 CONTACT WASHER 3/8" STEEL 8
19 TYP. REF. SUPPORT PLATE ASSY.(ITEMS (11) ). 18 [056-0168 [KEY 1/47 50 x 1 1/2" W/ ROUNDED EWD| 4
L1 | S 19 | 056~0187 | KEY 1/4" 50 x 1" W/ ROUNDED END| 2
(15X1aX1D)—T | s .
s o - o by
P
. T
_E H e i
1Y 2] Q-m \
@/ |> - u
: a I
VR @O 2
@ \ 422.5 INT REF,~——nr|
—"‘ ——71,5 INT. REF. FOR SPRING BLOCK ASSEMBLY
\ SEE DETAIL IFF THE END OF THE SPRING
| I HAS A FLAT SPOT AS SHOWN
1 505 INT REF. | THIS END IS TO BE INSERTED
o ‘ ] INTO HTEMS () &
! FOR MOVEMENT BEAM ASSEMBLY !
I SEE DRAWING NO. 005—0396 I
FRONT L L L _RgA_RJ _
MADHINE
700A SIPROMAC -
PRl i —
—SPR A ~ | CENTRAL SHAFT ASSEMBLY |; T Goreee canaon
~DETAR - : : SCAE F 1
¢ [REDRAWN / WITH NEW SPRING BLOC Jag—11-18] sk | An oy
LET. | MODIFICATION [ oA | . 005A0397

/RCNYCON]




14

'004A0382

ITEM | PART # DESCRIPTION Qr.
1 1002A0380 | AUTO. MOVEMENT ARM |1
2 |} 075-0120 | BUSHING PLAIN 1/2" x 3/4" x 1" BR 1

REAM TO 0.500"¢
AFTER INSTALLING

"™ 680A & 700A BB [NEwe | SIPROMAC
PART | 60 & 005|600 % .0008" | ST—GERMAIN DE GRANTHAM
AUTO. MOVEMENT ARM ASS’Y|;8% = 005\ T g. QUEBEC CANADA
ITEM: . CNC: SCALE _ 10T. 2
A | REDRAWN 99-12-21] SL. [wA% BY® SYLVAIN L.[PATE gg—12— 21 [Mo.
LET. MODIFICATION DATE INT. AP DATE OO4A 0382
-




§¢

ITEM PART # DESCRIPTION qQT.
1 |0DB--0372 | BELLOWS 1
2 0010890 | BELLOWS CLAMPS 4
3 |003-0022 | BELLOWS CONNECTOR 1
4 |o51-0620 [ NUT 3/8"—16 NC §/5 1
@ @ S |051-07B0 | WASHER 3/8B"® FLAT S/5 1
§ |051—0105 | SCREW #8-32 NC X 7/16" PAN PHIL 5/5 | 6
\ 7 |051-0550 | NUT #8-32 NC 5/5 ]
\& .
B50 REF,
325 REF. {
MADHIME MEG
700A oun SIPROMAC
e, 0% .05 .
FART _JST--CERMAIN DE CRAMTHAM
ik i,“?,‘;?j?.,;’“:;“‘;i“_m pofe-H 3L BELLOWS ASSEMBLY  |g@f meq ™™ Gone Cavvon

wolo|m

=
™
s

ADDED GB0A WAS 0050435 B7-04-22] AP. T I mgg? ] SCALE _,__,___lm. 4
REDRAWN . B7-01-14] AP. AT —
. MOUIFICATION DATE INT, i 005 —_ 039 1

580 - s0ql




1004—-0381

9¢

TEM]| PART § | DESCRIPTION ar.
1 | 002-0361 COVER ARM 1
2 | 075-0620 | BUSHING FLANGED 3/4" x 1* x 1" BRONZE| 1

o

D
- = &

-
REAM TO 0.756"¢ - *
(SEE NOTE) .
3
* L
NOTE: —STEPS TO FOLLOW-
° () -INTALL BUSHING

(2) —SAND BLAST
(3) —SPRAY CLEAR COAT

() -REAM HOLE

| 700A 2

680A 4

MACHINE QTY

" 680A & 700A 'fn&'?ia}ng: e | SIPROMAC

PART s 00 % 005 | .0008" | ST-GERMAIN DE GRANTHAM
COVER ARM ASS'Y. S0t % N.T.S. |  QUEBEC CANADA
C |MODIFIED VIEW ITEM #1 (ADDED 2 HOLES) [00-11-09| S.L. - = MGLE & s =
B | ADDED KETWAY 99-11-17] oL |™ ‘F. ————— o 1)—J |*"SEE LIST
A |REDRAWN CAD 99-01—11 [ S.L.[wr 2¥5S. LAROUCHE[PAE gg-oi—11 [N
ET. MODIFICATION DATE INT, PP Y DATE 004 - 0 381




LT

004A0447

ITEM | PART § DESCRIPTION QT
1 | DD3A0127 JUNCTION BOX (RIGHT) 1
2 | 036-0182 GROMMET 17/64 " ID X 5/8" 0D - 2
3 | 00BAD486 VACUUM HOSE JUNCTION 1
2043 |- f |
| I
[ . @ ] |
'd K
'_{ - - _ _!_
- S I
L = @ |
|
MACHINE
680A & 700A | SIPROMAC
PART . *|ST—GERMAIN DE GRANTHAM
JUNCTION BOX PRE—-ASSY . QUEBEC CANADA
1TEM: i oNC: MM lGT. 1
A | REDRAWN 00-11-10] 5. |waAT BWSyYLVAIN L PP 00-11-10 |
LET. MODIFICATION DATE INT. _ % Ry DATE O O 4' A O 4’ 4- 7

I



8¢

] ENLEVER 0O4-0388 WODF §A—0313 M-1-21 LT
F REDRAWN / REMOVE LEVER SWTCH SUPPORT 01-08—13 LT S’
1ET. MODIFICATION DATE INT.

SO0rOVvS00!

REAR COVER ARM ASS'Y,

ITEM| PART § DESCRIPTION Q7.
1| 004A2175 REAR COVER ARM PRE-ASS'Y =, ]-1
2 | 002-0373 FIRST DISCHARGE STOPPER % 1
3 | 051-(14B | SCREW j10—24 WC. x 1" FLAT 5LOT S/5 | 2
4 | 002-0374 2nd DISCHARGER STOPFER ie |t
5 | 0D1-1488 2 ND DISCHARGE STOPPER SPACER | 1
6 |051-0158 { SCREW §t0-24 NC.x1 3/4” FLAT PHIL 5/5.] 3
7 Jos-0730 WASHER 10 FLAT S/S 3
B8 | 0510571 NUT #1024 S/5 3
9 | 002-0375 THIRD DISCHARGE STOPPER 1
10 ) 051-0284 | SCREW 1/4"—20 NC.x2" PAN PHIL 5/5 2
11 | 051-0740 FLAT WASHER 1/4" S/5 2
12 | 0510880 NUT 1/4"-20 5/% 2
13 | 003-0109 SECURITY BUMPER HOLDER 215 2
14 | 003-0108 SECURITY BUMPER HOLDER 27D 1
15 | 003—0110 SECURITY BUMPER HOLDER 70 [
16 | 0510087 | SCREW 6-32x 3/B°TYPE F PAN PHIL 5/5 | B
NOTE:
~RIGHT SHOWN
~LEFT OPPOSTTE
MACHINE
™= 700A SIPROMAC
[L0]

QUEBEC CANADA

0" |ST-GERMAIN DE GHANTHAM]

o ) Iﬂ P2/1 EA .
e En—ﬂﬁ—? S =220 050405




6C

SL1I0VvOO!

ITTEM| PART § DESCRIFTION o
1 | D02-D362 REAR COVER ARM (1 st PART) 1
7 | COZRDIES REAR COVER ARM (2nd PART) i
3 [ obi—ozB2 COVER ARM UNION ]
4 | 003—0082 BOLT COVER ARM 1 & §2 B
5 | 0510800 HEX. NUT 5/16"—18 NC S/S &
6 | 056—0042 SPRING PIN 3/16" x 1 1/4" 5/ 4
7 |075-0620{ BUSHING FLANGED 3/4" x 1" x 1" ER. t
RIGHT SHOWN
LEFT OPPOSITE
-STEPS TO FOLLOW
1-ASSEMELE AS SHOWH
WTHOUT BUSHING
DRILL 3/16” ¢ 4 HOLES THRU 2-BROACH KEYWAY AS SHOWN
FOR ITEM (B)AFTER )
ASSEMBLING ITEM 3-NSTALL BUSHING
8wf &(@DUSING
&GN JC 4-SAND BLAST
§~SPRAY CLEAR COAT
G-REAM HOLE
o 4T
N A /f ¢ﬁ¢
V::—
T '
6.3523%
POSITION KEYWAY IN LINE WTH
OPPOSITE CENTER HOLE
AS SHOWN
MACHNY
700A SIPROMAC
T . -
REAR COVER ARM PRE—ASS'Y |t @] N.7.S. | | avpec canan ]
- ‘ e e— M-U__ [™ /1 EA
REDRAWN/REMOVE 2 HOLES IN ITEM 2 Jor—oe—18 ] LT | uAT: LT E: 01-08-18
MDDIFICATION oA | _wr, | I o 1 004A0175




0t

ITEM PART § DESCRIPTION QF.
‘ o i | 004A037B | FRONT P.G. BOARD SUPPORT FRE-ASSY | 1
181 T 1.5 REF. 2 | 0510092 | SCREW 4-40 X 1 1/4" FLAT SLOT 578 | 4
— 3 ] 058-0120 | CPVC SPACER D.120° X 1/4° X 5/8" | 4
, ] ' 4 | 033-0015 MC—40 KEYHOARD "SIPROMAC" i
———————————————————————————————————————————— 73 5 |033- MC—40 KEYBGARD "OPTION" 1
®..\ I | i | 5 | D51-0540 NUT #4~-40 5/5 B
e i ) I ~ | 86 INT 7 | 033=3000 MC—40 DIGITAL P.C. BOARD [
l|\‘1' A i || : 8 | 1790014 |RUBAER 1/4" X 3/8° X 1/16" 'U SHAFED"| 4.3
| |: 8 | 1700008 | SILUCONE RUBRER 3/B° ¥ 3/4" X 140 .48
N . i: e ————————— e :l
P(}SITiON—l "‘\\ TL \ Il B @
CAREFULLY ;o I : )
iN REGARDS II /
YO OPENINGS p :
N EM (1) (5) | 252 EXT. REF. / , @
140 REF. ffg F — =
¥X YZapaca Ill ! [ M
0 il | i
l: SELECT ' :I I i
]

i < 4_% / [ 680A & 700A = [3

PART -
| - FRONT P.C. BOARD SUPPORT ASS'Y |88 3 Sy ™1 22

= — 'sc.uz ‘F’I'._ 1
|- B_jREDRAWN/ MODIRED HOLES/ WORF. ND. A-0252]8A—04—02] AF. | uAR e EA. mﬁ:: 9B-04-D2 P
LET. MODIFIGATION | oaE | w |} LT 005A0392

ZCEOvS00|



00/7—-0039

1€

TEM| PARTY DESCRIFTION or.
1 | 005-040i E-BOX PRE~ASS'Y |
2 | o05-0524 PNEUMATIC SUPPORT ASS'Y 2
3 | o51-p130 BOLT 1/4-20 x 3/4" HEX 5/5 L
4 | 051-0740 FLAY WASHER 1/4" §/5 !
S | 101-0200 | STRAIGHT 1/4"MNPT X 1/4" HOSE BARB BR. | |
6 | 0D4ADIES PRE=ASS'Y VALVE INSTALLATION 1
7 | 114-0430 AIR FILTER 174" NPT !
& | 11-0315 HEXAGONALE MIPPLE 1/4” NPT BR. 5
9 | 114-0245 PRESSURE_GAUGEO-60psl. 1/8"npt. 1
TO VACCUM COVER LEFT 10 | 114-0147 | PRESSURE REGULATOR G-60 PS| I/B"NPTL | )
) 1t | 101-0058 ELBOW 9G° 1/4°mnpl, X 3/8"T.P. COMP. 5
1277 114-0200 LUBRICATOR 1/4"NPT 1
13 | #14-0150 | PRESSURE REGULATOR 0D-125PSI 1/4°NPT [t
14 | 114-0250 PRESSURE GAUGE 0-160psi. 1/8 npt. ]
@ 15 | 107-0300 IN-LINE FLOW CONTROL 1/4"NPT |
16 | 104-0004 POLYRETHANE TUBING 1/4" OD RED —
\ 17 1 104-0077 POLYRETHANE 3/B" 00 SMC BLUE —
18 | 104-0060 POLYETHENE TUBING 3/8" 0D LPDE —
®\ 19 | 036-0409 PRESSE-ETOUPE CDIZMABKS + "0" RING 1
@\ 20 | 036-0440 | PRESSE-ETOUPE CDIGAA-BK + “0" RING | 1
LY
//
‘;\0«% .1
& @t
o g
0
AN R 5\)\‘ ¢ -\Cﬁ“
G\SS S W
A © Oxx‘“:{ e 7]
- ot PICLA
LR

SIPROMAC

ST-CERMAN DE GRANTHAM
QUEBEC CAnaDA

REDESSINER_MDT {o—1z-3 | o |

MODIFICATION | oare | wr |

prew: ___ o . —= M Im. 1
/E—Er—l & s 2{"007—0039|



(43

LET. |

MODIFICATION

&

,
*

Lo

oo

LoV

(2

.

\
=) ok
o

74

:giﬁ.f :
Y

v
0 TH

w

/
- \:
7

-5 ‘Erif-
N

/4
4\

.
g (4 .‘0
Ol — |

N
%
=

\¥
Y

/7
0
/i

OENONONONONOIONNC

[004A0985

PARTS DESCRIPTION ol
1 | 114-0800 VALVE 3 WAYS 24VAC 1/8°NPT 2
2 | 114—0870 2 PORT ISOLATOR KIT 2
3_{ 114-0820 |VALVE 4 WAYS 24VAC 1/8'NPT W/FLOW CONT.| 2
4 | 114-(860 2 ENDS PLATES KIT 1,/4 npt. ?
5 | 10t-0058 ELBOW 80' 1/€'mnpt. X 3/8°T.P. CONF. i
6 | 114055 MUFLLER 1/47npt. AD), i
7 | 161-0660 ELBOW STREET 90° /4" NPT BR. 2
8 | 101-0325 NIPPLE 1 /4 npt. X 2" BR, 1
o | 102-0380 MALE CONN. 1/8"MNPT X 3/8"T.0U1CK 2
10 | 101~0036 STRAIGHT 1 /4"MNPT. X 3/8°T.P. GOMF. 3
| 101-1020 HEX. PLUG 1/8NPT BR, 2
1Z | 114—0850 MINI DIM PLUG HS 2 4
13 | 102-0370 MALE CONN. 1/8"MNPT X 1/4 T quick 2
14 | 00—-1840 VALVE WTG. BRACKET i
i5 | om—183% AR VALVE SUPPORT 1
16 | 051-0146 SCREW 10-24 x 1* PAN PHIL 5/5 3
17 | 051-0571 NUT §10-24 5/5 3
i 700A SIPROMAC
TART 0" |ST-GERMAIN DE GRAMTHAM,
PRE ASS'Y VALVE INSTALLATION QUEBEC CANADA
hvEm: Fc. ‘ M o, 1

MAT:

Yan = o=t-2 MOO4A098_5



45 APPROX.

-

=

275 APPROX. /
[}

a
]

—FRONT WVIEW—

.\\\
7

004—0250

ITEM PART # DESCRIPTION QrT.
t ] 001-1545 ELECTRICAL BOX COVER 1
2 | 1790004 {NEOPRENE SPONGE 1/8" X 1/2" ADHESIVE{15.2
3 1127-0100 "CAUTION" YELLOW STICKER 1

AN

FUSION P

) —REAR VIEW—
MACHINE . METRIC INCH ’
680A & 700A  |w=wz |mowe | SIPROMAC
.0 + .05 | .00 & 008"
PART i .00 + 005 |00  .0005" |ST—GERMAIN DE GRANTHAM
E—BOX COVER PRE—ASSY |00 N.T.S. QUEBEC CANADA
ITEM: CNC: SCALE 'QT. 1

LET.

MODIFICATIGN

DATE

INT.

MAT:

B¥ ). PROVENCHER

FFP.

LT

=80 04— 0250



122

Oiﬂﬁ PARY o)
il TW'—'UEN CYUNDER SUPP. REINF, PRE-ASST |1
! 2 [ D=2517 } SWICH SUPPORT . |1
% i (- —r., ¥ B .. . T
& | U51- 0156 10=-24x1-1/2"PAN SLOT 575 2
- [EO51-0730] FLAT WASHER #10 S5/5 2
Tmm locsE 12
7 [O51-0740 ] FLAT WASHER 1/4° 5/5 Z
B TO5T=0180 BOLT 1/4-20":'152' HEX.55 Z
Bshim Liwnk awiteh cover
80A & 700A SIPROMAC
CYLINDER SUPP. RENF. ASS'Y BT A o At
F 1 L h— . 271 e
T. M =D8=,
T | [ F— =="004-0947,

0947

——
RESCRIPTION




193

ITEM PART § DESCHRIP TON a7,
1 1106—0050 | VALVE ZWAY / 24V / 80Hz / 1 1/4° NPY| 2
2 {105-0247 CLOSE NIPPLE | 174 NPT ZINC F]
3 1103—0587 | RED. BUSHING 2" NPT x 1 1/4° NPT ZINC| 2
4 1004-0183 | VACUUM VALVE SUPPORT PRE-ASS'Y | 2
5 1103-0760 STRAIGHT 2" NPT x 2" HOSE ZINC 3
6 _1105_D26D CLOSE_MIPPLE 2* NPT ZING 4
7 |106-0060 | VALVE 2WAY /7 24V / GoHz / NPT | 2
8 | o03-0079 BELLOWS CONNECTOR TEE 1
g [ 101-013 ELBOW 1/8"MNPT x 1/4° HOSE 2
NOTE: -
~USE TEFLON TAPE #154—0060 -
& LIQUID TEFLON $154-—0030 A
TO ASSEMBLY !
-]
R
-
N
MACHINE UETRC WEH
650A, 680A & 700A |=Fws |Baue | SIPROMAC
i . 40 & s Lin % 000%" | ST-GERMAN DE CRANTHAM
YACUUM / ATMOSPHERE VALVE ASS'Y | o0 s aom™, S QUEBEC CANADA
C_[INVERSED SIDE (TEM F+ 00-D2-22] S.L = o SoiE -
B_| ADDED 6504 i 00-03-22) 5L bt - —| 1
A A M- WAS 101--0190 | OD-D1~08; L. Mar: 5. LARQUCHE 00— —-08
LET, - lwu?mncmou DATE INY, S 004“ 0505




1004-0443

9¢

ITEM | PART # DESCRIPTION Qr.
1 0560190 S/S BARE WIRE ROPE 1/167¢ 0.55
2 | 056—-0192 S/S OVAL SLEEVES 2
| 16042 '
=—30 TYP. - : 100
> &
0\\ // \\\ //’/"
N i AN Y
N v o Y N //
R e A /s
\\\ // \\\ ///
[ \ ‘_‘Li( ] [ 1 [ \‘\l{// ]
49 TYP.4~|

NOTE:

—INSERT SLEEVES BEFORE
BENDING WIRE

—~SLEEVES TO BE
WELL CRIMPED

MACHINE METRIC INCH
| 700A afwee | s | SIPROMAC
PART 05 & ‘005 L0on = 1000s* | ST—GERMAIN DE GRANTHAM
DISCHARGE PLATE LANYARD |;fae s N.T.S. QUEBEC CANADA
ITEM: CNC: SCALE IOT. 2
MAT: BY°L.MARCOTTE[PAT 98-06-15 [
LET. MODIFICATION DATE INT. / aee. LT [P O O 4“"" O 4‘ 4‘ 8




Le

LET. |

WOMFCATION

use (8) 10 seaL
AGAINST STRUCTURE
ONCE INSTALLED

ITEM PART § DESCRIPTION Qr,
1 | co4-0178 STRUCTURE PRE—ASS'Y 1
2 | 0050582 REAR MC-40 SUPPORT ASSY. . 1
3 | 051-0287 BOLT 1/4"~20 x 3 1/4" 4
4 | 051-0757 FLAT WASHER 1/4" THICK 4
5 | 058—0140 |PLAST. SPACER 266" x 1/2" x 2 1/47] 4
6 | 051-0750 LOCK_WASHER 1/4" 4
7 | 051-0580 NUT 1/4"—20 4
8 | 154=0012 5200 MARINE ADHESIVE SEAL .06

-

-

it

]

N

~J

N

MACHE
700A T
STRUCTURE ASS'Y .;‘.":, ::!",@e.- NTI:.S.

o | SIPROMAC
.0f & .00

F|ST—GERMAIN DE GRANTHAM,
QUEBEC CANADA

SCALE qm ]

"005—-0472




8t

1005-0582

ITEM PART § DESCRIPTION QT.
1 | D04AG177 |REAR P.C. BOARD SUPPORT PRE—ASS'Y| 1
2 | 1790014 |RUBBER 1/4" X 3/8 X 1/16° (V" SHAPED)| 1
3 | 057-0002 CABLE TIE HOLDER 1

CUT OFF W/ PLIERS
HERE BOTH SIDES

"™ 680A & 700A

PART

INCH

mmne | SIPROMAC

0 &
00 &

£
N.

018
00 4 10005 | ST-GERMAIN DE_GRANTHAM
REAR P.C. BOARD SUPPORT ASS'Y | ;""‘°|1 T. 5 QUEREC CANADA

ITEM:

Im 1

A |MODIF. VIEW P.E. HOLES 98-07-28| LM,
LET, MODIFICATION DATE INT.

CNC:
MAT: A
APP.

DATE

m‘o{m:\)mmm_—mtoz 005 058 2




6¢

[EM |__FART § DESCRIPTION o,
1 |oo4—0254 ) SEAL BAR PRE-ASSY (TWIN SEAL) | 1
2 | D02AN357 SEAL BAR SUPPORT 1
3 | 051-0251 | CAP O SKT BOLT 14720 NC. X 1 1/2°S/S | 5
4 | no1A1001 EXTERIOR BELLOWS COVER 1
5 | 0D1A1800 INTERIOR BELLOWS COVER 1
5 | 0010288 SEAL BAR GMIDE 2
7 1 036—0230 | WG DT %/ ANESHE BACKNG {035 X 057 % 800} | 1
8 | 051-0230 | HEX. BOLT 1/4°—20 NC. ¥ 1 /4 5/8 |10
D | D51—D5A1 | HEX. NUT 1/4'—20 NC. NYLON LOSK §/5110

=

051—-0740 FLAT WASHER 1/4" 5/5 [}

[ES0NS00

1 T I
l .
| 1 ~
l Dl w
| i [ \;ﬁ . e (2) FLUSH 4
i (&) WITH ITEM @ & (5) L| i
1 " ”
N . —VIEW "A—A"—
*@ “B50A,680A & 700A W |5 | SIPROMAC
T |ADDED G50A WAS DOGAOAST 00-02_01]_ 5L PR . 40 oom L200 & oo0s"|ST—CERMAN DE GRANTHAN
e S foui o250 we 5 —— _ "SEAL BAR ASS'Y W/ SUPPORT | ZAFHTNTS, | e ouos
REMOVE. BOLTS #051—0260/MODIF. #A—uzs:sl - = ™ 4
A A . ' —-03—D . MATH - .
LST. REDRAWN/ MDDLF;:‘I:'?“:“‘D245 IDBDAD'; ] .;‘.rl: / ) BE—D3-08 005A0547




L

#G20—+00/

VIEM PART ¥ DESCRIPVION Q1
\ DD2-0332 SEAL BAR (TABLE) 1
2 | 00Z-00M CONNECTOR 2
3| 7790003 {SICONE 3mm x vomm ADHESIVE (B92mm EA.) [7.690
4 | 176—0220 | TEFLON TAPE (105) ADHESIVE (B82mm EA.) p.10g
5 | 039-0230| REFLEX BAND 2.5MM (2 x 392mm EA.) B.20
6 | 052-D395 |SET SCREW 174 —20 x 5/16" (OVAL FONTY 4
7 | 052-0250 | SCREW fB-32 x 1 +/2° RND SLOT BRASS | 2
B | 051-0550 NUT §B-32 5/5 3
g | 027-0400 CONNECTOR ADAPTOR 2
10 | 176-0200 | TEFLON TAPE (55) ADHESIVE (862mm EA.) j0.109
11 | 001-0266 TEFLON HOLD DOWN PLATE ]
12 | 051-01a7 SCREW #0-24 x 1" HEX. 5/S 3
13 | 051-057 HEX. NUT §10-24 S.5. &
700A 4
680A 4
6504 4
CUT OFF HEAD 580A 2
OF SCREW AFTER ‘“wz — _ MACHINE _ | QTY
ASSEMBLING . 5B0A, 650A, 680A & 700A [“Fs 1'39um | SIPROMAC
PTSEAL BAR PRE~ASSEMBLY |83 ™15 | GUBE: CaNAOA

i TE M:

ar.
\TEM NO. 5 WAS 039-020D/ MODIF. A-0202 97-05-D0B | A.P. M I SEE LIST

AUDED SBOA/ADDED UIST 97-0a.02 | AP, 2 i A o5—12-20 |*°
. MODIFICATION DATE 1, . PP, A 004'— 02 54’




iy

CAUTION CUTTING
ELEMENT THIS SIDE

TEM]  PART § DESCRIPTION o
1 Joo4-0255 | SEAL BAR PRE-ASS'Y (BAG CUT OPTION) | 4
2 | coza0357 SEAL BAR SUPPORT 4
3 | 081-0256 | CAP HEX SKT BOLT 1/4°~20 NC. X 1 3/4" §/5 | 20
+ | og1a1am EXTERIOR BELLOWS COVER - 4
5 [ oo1at900 INTERIOR BELLOWS GOVER 4
8 | 001-0289 SEAL BAR GUIDE 8
7 | 038—0230 | ¥RNG DUCT W/ ADHESVE BACKIG (0.35° X 05" X 600) | 4
8 | 051—0230| HEX. BOLT 17420 NG. X 1 1/4" 5/5 |40
9 | 051-0581 | HEX. NUT 1/4"—20 NC. NYLON LOCK 575 | 40
10 | 951-0740 FLAT WASHER 1/4" S/S 32

}.

=

-

T

5

™

=
e &

“"§50A,680A & 700A|Trt [T | SIPROMAC

A E
— ARl 40 4 .Dog 600 = ST—GERUAIN DE GRANTHAM
T o K-tz SEAL BAR ASS'Y W/ SUPPORT |32 axy™ 0 7 'c™1" " qlemec canoa
9B-05-14{ LM SALE -
€ |remove pouts §051-D250/MODIF. FA-0263 ITem: ‘Ii‘r 4
B |REDRAWN/ MODIF. NO. A—0245 a8-03-11| AP AT A PROVENCHER[*™® §8--03—11 [
LET. MODIFICATION DATE INT, . ‘ 0 0 5 A O 5 48

8¥S0VGOQ!




it

HIEM PART DESCIPFTION ar.
1 062-0332 SEAL DAR (TABLE) 1
Z | 002-003 CONNECTOR 2
3 | 179-0003 | SIUCONE 2mm x 15mm ADHESIVE (B52mm EA.) P.8SD)
4 176—0220 |TEFLON TAPE {105) ADHESIVE (B62mm EA.).109!
5 | 039-0230 REFLEX BAND 2.5MM (992MM EA.} 0.104]
B8 | 039-0270| "1° PROFILE CUT. ELEM. (992ZMM EA) [0.i04]
7 | 052-0395 |Sci SCREW 174 —20 % 5716 (OVAL POINT)| #
a 052-0250 [SCREW #8-32 x 1 §/2° RND SLOT BRASS 2
g | o51-0550 NUT §8-32 S/S 4
10 | 027-0400 CONNECTOR ADAPTOR 2
W | 176-0200 [IEFLON TAPE (55) ADHESIVE (B62 mm EA.)[0.109]
12 | 001-0266 TEFLON HOLD DOWN PLATE 2
t3 [ osi-0147 SCREW §10-24 x 17 HEX. 5/5 8
14 | 051-0571 HEX. NUT f10-24 S5, 6
C
C
_’.
C
P
C
NOTE: C
= 86 cu 0PN =
UACITHE
ASSEMBLING 650A, 680A & 700A SIPROMAC
BRA " 7| o0 1+ oot tooa ¢ .ov0s |ST-GERMAIN DE GRANTHAM
SEAL BAR PRE-ASSEMBLY CUESEC CAMADA
IGM . ! quc; w Iul. 4
A _[REDRAWN [oe-r2-31T AP} e BT A mmonvos| T 961251
er | MUDFICA DN [Toars 1 e - o \\-) Pt 004_0255



1%

=

PART §

DESCRIPTION

004-0256

SEAL BAR PRE-ASSY (TOP & BOTIOM OPT.)

002A0357

SEAL BAR SUPPORT

-~

051-0256

CAP HEX. SKT BOLT 1/4°-20 NC. X 1 3/4" §/5

20

001A1901

EXTERIOR BELLOWS COVER

001A1900

INTERIOR BELLOWS COVER

001-0269

SEAL BAR GUIDE

038-0230

WRING DUCT %/ ADHESNE BACKWG (0.35° X 05° X 600)

051-0230

wlajw|o|e|sfu|rn]|-d

HEX. BOLT 1/4°-20 NC. X 1 1/4" 5/S

0510581

HEX. NUT 1/4"-20 NC. NYLON LOCK §/S

Bl |m|+|»

=3

0510740 |-

FLAT WASHER 1/4" 5/S

32

WITH |TEM @& @

—QPTION-

ITEM FLUSH J

b
I —H

—.!!IE !! “e—‘!!"_

TOP & BOTTOM SEALING OR
BI-ACTIVE SEALING OPTION

““ﬁsoA 680A & 700A ‘""-’w Riwe | SIPROMAC

B

40 BOLTS §051-0230 waS 24

D |ADDED 650A WAS 005AD369 00-02-01] S.L SEAL BAR ASS Y w/ SUPPORT

L2 ] 23
Ei"

[}
A
B0
e £y N.T.S. QUEBEC CANADA

oo & ,008° |ST~GERMAIN DE GRANTHAM)

98-05-14| LM

REMOVE BOLTS J051-0250/MODIF. #A-0263

[

B |REDRAWN / MOODIF. NO, A—-074% 98-03-11 AP, MAT: 5A—
=% MOBFICA TN A | T [Rrmeem w0 MG S ANS4

9

6¥SOVGO0!




44

CUT OFF HEAD
OF SCREW AFTER
ASSEMBLING

B |RE—DRAWN

[es—t2-z] ML |

LET. |

MODIFICATION

OATE

1 w1 |

PART ¢

DESCRIPTION

Q02-0332

SEAL BAR (TABLE)

0090029

CONNECTOR

179-0003

SILICONE 2mm: x- 15mm_ADHESIVE (BS2mm EA.}

176-0220

TEFLON TAPE (10S) ADHESIVE {B82rmm EA.

176—0200

TEFLON TAPE (55) ADHESIVE (2 x 852mm

038-0220

BI-ACTIVE SEALING ELEM. (882mm EA.

109
2|
104

0520395 [SET SCREW 1/4'-20 x 5/16" (OVAL POINT)

052-0250

SCREW #8-32 x 1:1/2° RND SLOT DRASS

«:mqmm-huru-il

051-0550

0270400
001—-0D288

NUT #8~32 §/5
CONNECTOR ADAPTOR

TEFLON HOLD DOWN PLATE

051-D147

HEX. 80LT #10-24 x 1" 55,

051-0571

ot M 4| M)

HEX. NUT. $10—24 5.5,

—_TOP & BOTTOM SEALING OR
— BI-ACTIVE SEALING OPTION —

9GZ20—+00

““550A, 680A & 700A| “Toe

FART
SEAL BAR ASSEMBLY

TS, QUEBEC CANADA

B7es | SIPROMAC

ST-GERMAIN DE GRANTHAM

I TEM: i

e [ a

MAT:

-2°004—02586




194

NOTE;

+—CUT OFF HEAD
OF SCREW AFTER
ASSEMBLING
~INSTALL [TEM #7
AT +45° TYP.

ADDED B50A WAS OOSAD404

RECRAWN/ WAS ALSO DO4-—025E

MODIFICATION

BATE

=
=

PART #

DESCRPTION

002A0378

UPPER SEAL BAR SUPPORT

051-0232

SCREW 1/4"-20 NC. X 1 1/4" CAP HEX SKT 5/8

002A0326

UPPER SEAL BAR

009-0029

TOP & BOTTOM SEAL CONNECTOR WELDED

0520250

SCREW #B-32 NC. X 1 1/2" RND SLOT BRASS

051-0550

HEX. NUT §8-32 NC. 5/S

(P~ |00 ]

027-0400

CONNECTOR ADAFTOR

2

i~ &N —

179-0003

SILCONE 2mm x 15mm ADHESVE {852mm EA)

D.8803

9 | 176--0200

TEFLON TAPE (55) ADHESIVE (BE2mm EA)

b. 109

10 | 176—0220

TEFLON TAPE (10S) ADHESIVE (2xB62mm)

.218

11 | 039-0220

BI-ACTIVE SEALING ELEM. {892mm EA.)

D104

12 | 0520395

SET SCREW 1/4™-20 NC. X 5/16" {ONAL FOINT)

2

13 | 001A1571

UPPER TEFLON HOLDER

14 | 051~0121

SCREW F8-32 NC. X 1" FLAT PHLL. 5/5

15 | 051-0550

HEX. NUT §#8-32 NC. 5/S5

2
g
9

THIS SIDE OF SEAL BAR
TO FIT FLUSH W/ SUPPORT

©

~VIEW "C—C"—

{END VIEW ASSEMBLY)}

-JOP & BOTTOM SEAUNG OPTION—

I CEAYCON]

"“B50A,680A & 700A

PR
URPER SEAL BAR ASS'Y W/ SU

PPORT J_

QUEBEC CANADA

SIPROMAC

ST-GERMAN DE GRANTHAM

1TEM:

MAT:

ENC: : g ‘ssvu-M 101- 2
%EA FRW;

w22 OSAQ4 37




Sy

ITEM PART § DESCRIPTION — CT.
1 | 004-0245]| B" COVER EXTERIOR_PRE—ASSEMBLY 1
2 | 179-0020 _NEOPRENE SPONGE 1/2" 14.0
3_| D04B0207 UPPER SEAL BAR ASSEMBLY 2
4 | B51-0250 BOLT 1/4"—20 x 1 1/2" 578 ]
5 | DS1—0581 NUT 1/4"—20 NYLON LOCK 5/S
6_| 051-0740 WASHER 1/4" FLAT 5/% 16

87.5

—SECTION A-—A-—

¢/ ¥0—CO0I

o ' R
_ 700A e | aews | SIPROMAC
™" 8" COVER ASSEMBLY |2} Eifivisseist-coum or avmim
. L - - SCALE lur. ]
A [MODIFIED ViEW ITEM §3 (UFPER SEAL BAR) |0D-G1-25] SL | [ 5._LAROUCHE[PATE ga—p4—22 [™,
LET.I uoumcm%u [ bare | wr | - 005_0473

>



Ly

ITEM PART # DESCRIPTION Qr.

004-0245] 12" COVER EXTERIOR PRE—ASSEMBLY | 1

179-—09_2-C NEOPRENE SPONGE 122 14.C

2
3 _| 00480207 UPPER SEAL BAR AGSEMBLY 2
4 | 051-0250 BOLT 1/4"—20 x 1 1/2" §/5 8
5 | 051=0581 NUT 1/4"—20 NYtON LOCK S/5 B
6 | 051—0740 WASHER 1/4 FLAT 5/5 16

6
3
5 | \
i

87.5 HOLD ‘ \

¥/ 0—G00!

[ACwE
700A s | ¥m | SIPROMAC
2" COVER ASSEMBLY (OPTION)|ift £ Sy SimmiST-Ghun 08 Shpmias
VTEM: e SCALE ]ar. 1
A | NODIFIED VIEW ITEM §3 (UPPER SEAL BAR) [00-01-25] SL | MAT: S LAROUCHEP™ ™™ 93-04-22 [%°.
LET} MDDCFILTIE)N [ oa | w1 | : il 005""04’74

-




8

ITEM PART # DESCRPTION QT
1 [ooa—c214 COVER GUARD PRE—ASSEMBLY 1
2 | 004—0378 | REAR COVER GUARD PRE-ASSEMBLY | 1
3 [004-0215| SIDE COVER GUARD PRE-ASSEMBLY | 2

- . 4 [004—0208 JcovER GUARD CORNERS PRE-ASSEMBLY 4
5 | 051~0180 | HEX BOLT 1/4 20 NC X 1/Z S/S |16
6 | 0510740 FLAT WASHER 1/4 S/5 20
7 | 002-0481 COVER GUARD BUMFER 4
B | 0510180 | HEX BOLT 1/4°—20 NC X 3/4° S/5 | 4
® | 003-0128 COVER GUARD SWICH 4

10 | 0510088 | SCREW 4—40 X 3/4 RND SLOT 5/5 | 6

11 | 051-0540 NUT 4—40 5/5 8

12 | 0570050 NYLOM FLAT TIE HOLDER (FTH-9) |24
13 | 0510258 SET GCREW 1/4"—20 X 2 5/S
14 | 0510217 SET SCREW 1/4'-20 X 1" §/8
15 | 0510580 NUT 1/4°=20 5/5

057-0120 PLASTIC THUME NUT 1/4'—20

¥190—600!1

™~ 700A %o [0 | SIPROMAC
LWCOVER GUARD ASS

. 1
“005—-0614

! [T
I

LET.] MODIFICATION { oAE | .




(V14

/

o

\*- by
e_/

l/‘

¥
X

r/--—‘_____

"
'\(;i.j
A4 i

4/

Il

/

DESCRIPTION

FART #

ey
=

004-0158 | TARLE CONVEYOR PRE-ASS'Y

004—0200 | IDLE ROLLER ASSEMBLY

004~0180 }1DLE ROLLER SUPFORT ASS'Y

0040188 | TENSION NUT PLATE ASS'Y

051—0350 |HEX. BOLT 3/8°-16 x 3/4" 5/S

004-0201 |DRIVE ROLLER ASS'Y

004-~01B8 | RIGHT DRIVE ROLLER SUPPORT

004-0231 | DRIVE ROLLER NUT SUPPORT ASS'Y

mmqmm‘hmm—-ﬂ

075-0480 | FLANGE BUSHING 1/2" x 3/4" x 3/4"

10 | 004—0188 1LEFT DRIVE ROLLER SUPPORT

11 ) 005-0407 | PNEUMATIC MOTOR ASSEMBLY

12 | 0040187 | MOTOR SUFPORT ASS'Y

13 ] 003—0077 | DRIVE SPROCKET

14 | 051—0190 |HEX. BOLT 1/4"-20 x 3/4" S§/5

15 | 051-074D |FLAT WASHER 1/4° 5/5

16 { 051-0580 |HEX. NUT 1/4"-20 S/5

17 | 008-D4D5 | TENSION ROD

18 | 052~3112 |HEX. NUT 5/16"—18  BRASS

18 | DO4A—0187 | ALIGNMENT PLATE ASS'Y

2D | 0B0—2300 | CHAIN #25 x 3t PITCHES NICKEL PLATH

[ DN G T VS [NCF P9 [ v g i i { AT B B - T ERE LS Rl B

21 | 051—0178 JSET SCREW 1/4"-20 x 5/16" HEX. S0.

22 | 080--5030 | #25 CHAIN CONN. LINK NICKEL PLATE

=

23 | 131-0001 |BELT 677 x 1850 ENDLESS URETHANE

24 | 0O1-1603 | ROLLER SUPPORT GUIDE PLATE

| Tl

25 | 055—0038 | SPRING PIN 1/8°8 x 3/8°_S/5

@-—INSTALL THIS
ITEM FLUSH

T0 DPPOSHTE
SIDE (TYPICAL)

5

NOTES : — UTLISER 3 MAILLES

¢ 0¥0—G00!

MADHNE

700A SIPROMAC

"M IABLE CONVEYOR ASS'Y

ST—GERMAIN DE GRAMTHAM
QUEBET CAHADA

Egihﬂ
L. 3.1.23

ﬁ

¥ | REDRAWN CAD, [sa~12-23] 5L |

LET. | MODIFICATION | pate_ [ 1. |

- i IR e
m/,/ IE_vavnn L F;TE m:-v'z—zz i'bo 05—0403




0%

ITEM PART # DESCRIPTION QrT.
T | 004-0384 IDLE ROLLER PRE—ASS'Y 1
2 ] 075-0490 | BUSHING FLANGE 1/2" x 3/4" x 3/4" BR| 2
- 700 REF. -
———————— 210 TYP, —————] 4 REF. - 350 TYP. -
I
RIS el n Sl
X 2RI - - - - - - — -] - - g "”-"A“'d s
R s e
0.3 TYP.—
TAPER
AFTER INSTALLING

NOTE:

—MACHINE ROLLER
AFTER INSTALLING

BUSHING
MACHINE METRIC NCH
700A P | o | SIPROMAC
.0+ .05 . .
PART ‘ ) .00 4+ .005 000 + .0005"|ST—-GERMAIN DE GRANTHAM
IDLE ROLLER ASSY oo & w0\ TS, QUEBEC CANADA
ITEM: CNC: 02200 /1 SCALE |DT. 2
C [ REDRAWN CAD 99-12-06] S.L |wam BYS SYLVAIN L. [PATE 9g-12-06 [NO-
LET. MODIFICATION DATE INT. IKPR LT DATE O O 4 _ O 2 O O




5%

1004-0201

“TEM | PART # ~ DESCRIPTION ar.
1 | 004—0385 | DRIVE ROLLER PRE—ASS'Y 1
2| 075—-0490 | BUSHING 1/2" x 3/4" x 3/4" BRONZE | 1
| 3 ]002—0383 | DRIVE ROLLER PART—2 1
INSTALL W/ RED 4 | 051-0290 | SET SCREW 5/16"—18 x 5/16" 5/S 2
PERMANENT LOCKTITE : .
= e — 346 TYP.— : - —-—RBEF
QG7 e 210 TYP, - '
| S 0.3 TYP.| .+,  EACHEND. - |
S r TAPER | - S o 1]
- i E——— I
SEE VIEW "A"—" - — , ) ] —-)
. e gRrE
o - MACHINING DRETAIL:
| SEE MACHINING - ' - _
DETAL -  ROUND OFF
) , " AS SHOWN
— 49 REF,—]
e— 44 REF.—] ”
10 REF.m{  f=—
SR _H
— 1n - :
.' ‘..".‘ .‘ ., . .u
N . NOTE:
e T —MACHINE AFTER | , .
- | ASSEMBLING  REAM BUSHING
S . 1/2"¢ AFTER
_ R INSTALLING
VIEW "A” .
o : MACHNE
™ 700A SIPROMAC
PART ‘ . *|ST-GERMAIN DE GRANTHAM
. DRIVE ROLLER- ASS'Y 17 QUEBEC CANADA -
| . iim]:._ - ONG: T ~[SeAE __‘__Iur. 9
E | REDRAWN CAD 99—12-0B{ S.L. [waAn ‘ SYLVAIN L.[|?A gg—12-08 |NO- . - ) -
LET. MODIFICATION DATE INT. -] TRy PAE . 004“‘“‘0201
N -~



| CoS5-0407

JITEM | # PIECE DESCRIPTION qT.

i WA-02UD |Pueo D oy

2 |oor-ond D\LEummau&PRze Ass*f

'
i e | —

3 | 0007120 ] BrurwmK Vet p ek,

4 {A05-ONO |22 Res0 ClnP Vit yo 2" A5

ONSEREL COUPLER.

(4%

1

N e, S vntory 2
Not: oD Tieee (2 |
THUCKNESRE S, oF _ '
BLEL TTRPE. REFORE
\N")’rl:t.!_\ua‘:wu WMIKTORE

| i |

—— ] .
_—

SIPROMAC

ST-GERMAIN DE GRANTHAM,
N.T.S. IQUEBEC CANADA

ﬁ’ ENALIGH

\ .
MODIFICATION | DATE . | W T - prE - OOS-0A0T




_DERCKiIPTION

564095 |

Vit By ook, FRE -Bamar,

262,

e Ravier Barsy.

| e

: PPy e

| Py 3

FLAT wisHER. S8 weid 5/

ne-1sg)

Plliow) Bk Y4 “Yiaerue, couss.,

OSI-O3R0

REx Bor Vel iexie! wrs

O5I-0LEZ0.

HEX MUOT St S,

mm\lm(s\AmN—E

05515l

HEX MUt Y21 censn,

BT Zhuy Pl BaDLBS \GH xd8T

Prepucy mivee. TAR,

| Frotuer dupe

BNt A0 201\ S HVF 44F

TR Yo b Soc Feme

MEx Bouy el 348 /s
LN T, My ‘

Hex Eny SAGA A" o/

FLbr Lpsnen, o' O/

Hex VX Solies /8

GENZEOK et KEY

CEAE T RETMMER.,

2 jos\ -0

BEex oot Vi -2o 0 WaY e

IETELEY

= [ P fre P———ﬂ—mﬁ@bﬁ?4@"ﬁ

e M CoBieR.

GEAR BoX STARILIZER

EPnond

00

Ei

&

[
ReneConvever. Pesenmy
I .

2t 2| SIPROMAC

!gibn
.."l‘l‘
1“'"

T 5 joumte canans

[0

ST~GEMUAN DE CRANTHAL)

A0 SO0

o008



12]

004—0203

—

ITEM ] PART # : " DESCRIPTION — o
1. -] 002-0365 |ROLLER . g 1
| 2. 1 002—0366 | IDLE ROLLER AXIS (REAR CONV.) 1
: .3 -} 002-0367 [ DRIVE ROLLER AXIS (REAR CONV.) 1
; 4 | 056—=0046 | SPRING PIN 3/16" NOM x 2" S/S 1
|- 48 ot - 430 REF,———— - -148
' S =108 TYP.—= :
. '| — ] — — —_ —
X
1
0.3 TYP.—
3/16"8 DRILL THRU
: \ . BEFORE MACHINING
HEAT END OF ROLLER . \ : : "
W/ WELDING TORCHES R PR .+ TAPER 0.3 MM
70 INSERT ITEMS (&) & (® o - I - '
 BEFORE MACHINING S e |
. . " —REAR CONVEYOR OPTION— |
A4 700A SIPROMAC
™" DRIVE ROLLER ASS'Y ST OREBEC cANADA.
CNC: . SCALE |nT. 1
C |REDRAWN CAD | 99-12-14] S.L. % svivain 1L PATE 991214 MO ~
LET. MODIFICATION DATE INT. | F‘%F Ny, [PAE R OO 4"""02 O:’)




9

|OO4 0202

-['0.3 TYP.

1
|
I

1 [TEM ‘PART # DESCRIPTION QT.
1 }002-0365 | ROLLER ‘ 1
_ 2 | 002—0366 | IDLE ROLLER AXIS (REAR CONV.) 2
- 430 REF. 48 TYP. j=—

HEAT END OF ROLLER
W/ WELDING TORCHES
TO INSERT ITEMS
BEFORE MACHINING

-RE’A’R CONVEYOR OPTION—

0 700A TiBwer | Towe | SIPROMAC
PMT. IDLE ROLLER ASS Y uggz % ogg: 383'5 ST—-GERMAIN DE GRANTHAM
! aNGie £ 1] N.T.S. | QUEBEC CANADA
- _ JITEM: CNC: ‘ SCALE _ Iur. 1
A IREDRAWN CAD }199-12-14]1 S.L. [war {BYC. SYLVAIN L. |PATE 901214 [NO o o o
LET. MODIFICATION DATE INT. |rg:_ NN, A OO 4'— D 2 02

~



9¢

HOTE:_ vuEse mEMS MUST BE
THE SAME LENGHT

E
EE

L]
LX)

REMOVE THE FOUR EXISTING CAPS

C [REDRAWN/ MODIF. NO. A—0245 [sa—03-24] AP | & CONNECT HOSES ABC & D.

TO GAS INJECTION TUBES LINDER TABLE,

LET. | MODIFICATION [ oA | mwr |

PART §

DESCRIPTION

005-0385

MACHINE ASSEMBLY FRONT VIEW

003A0547

SEAL BAR ASS'Y W/ SUPPORT

0D5ADS48

SEAL BAR ASSYY W/ SUPPORT (BAG CUT OPT.)

005ADS49

SEAL BAR ASS'Y W/ SUPPORT (T&B OPT.)

0050479

ELECTRICAL BOX ASSEMBLY

004—0250

ELECTRICAL BOX COVER PRE-ASS'Y

0050396

MACHINE ASSEMBLY REAR VIEW

D0SA0350

GAS INJECTION BAR ASSEMBLY (OPTION}

00B—0464

GAS INJECTION CONN. TUBE (OPTION)

005-0323

GAS INLET ASSEMBLY

:E;cno:‘qmu-puu-ﬂ

051-0180

HEX, BOLT 1/4"—20 NC. X 1/2" /5 (OPTION)

051-0580

-
~

HEX, NUT 1/4"-20 NC. S/S (OPTION}

-
«“

108—-0010

SELENOIDE VALVE Z WAY 1/4" NPT W/ SUPP,

051-0100

-
-~

SCREW #8-32 X 3/8° PAN PHILL. S/S

—-
L4 ]

051-0720

FLAT WASHER #8 S/S

051-0550

Py
o

HEX. NUT #8 S/S

101—0085

—
~

T 3/8 TRCOMP. X 1 /4 MNPT X 3/8" T.COMP.

—
@

101-0036

STRAIGHT 1/4" MNPT X 3/8" T.P.COMP.

-
o

1010062

"T" 3/8" T.R.COMP.

n
(=]

104~-0080

TUBE 3/8° 0.0, X 1/4" LD. (PO  mm. L.

104—0080

TUBE 3/8° 0.0, X 1/4 10, (POLY}  mm. LG,

1040060

TUBE 3/8° 00, X 1/ 10, (POLY)  mm. LG,

n
[*

105-0200

COLLARS 3/878

LN BN XY N R TR TR I NS PN O I i e N R R P S LS A B

.

PARTS @ THRU @ ARE EXISTING PARTS

PARTS THRU @ ARE PARTS SUPPLIED W/ KIT

" 700A

GAS INJECTION KIT INSTALLAﬂGN L

gga%

z gs‘:Ei

lHl-l-H-
_Eggh

ghaﬂ

_q
U)

01 0— 0021

1200010




L0008+ 00

ITEM |  PART § DESCRIFTION Qr.
1 | 00280364 UPPER SEAL BAR SUPPORT 2
2 | 00B-0374 UPPER SEAL BAR RUBBER 2
3 | 176-0200 | TEFLON TAPE {55) ADHESIVE (2° x 936MM)[0.13
v i
. v,
n
~J
&
-~ — NOTE:
—-FOR ELECTRICAL BAG CUT OPTION ONLY
~
-
! I - /
1
N
G T -
<\\/ B50A,680A & 700A["s S | SIPROMAC
PART 08 & 600 ST-GERMAIN DE GRANTHAM
UPPER SEAL BAR ASSEMBLY ,;‘21**?“ N.T.5. QUEpec cANADA ||
G | ADDED 650A WAS ON4ED139 00-02-0} SL - e SCALE Fr. 2
F_| REDRAWN waS DC4AOZ07 gs-o8-20] s WAT, S. LAROUCHE[PATE g9—qga-—-z0 [
LET. MODIFICATION DATE WT. - TE 0 O 48 O 2 O 7




NOTES




ELECTRICAL DRAWINGS PARTS LIST

A: VOLT PHASE

220
220
575
220
460
575

WDWWWwWw-=

PUMP HP

7.5
7.5
7.5
10
10
10

B,C & O: SEALING CONTACTOR:

D: OPTIONAL GAZ SOLENOID VALVE. .

E: VACUUM SOLENOID VALVE:
- F: ATMOSPHERE SOLENOID.VALVE:.

G: BELLOWS SOLENOID VALVE:

H, 1, J; COVER SWITCH:
K:  SEALING TRANSFO.:

L: RELAY & BASE:

mmr><”
BASE: -

M:OPTIONAL TOP SEALING CONTACTOR:

N:CONTROL TRANSFO.:

MODEL.: 700A
CONTACTOR

025-0070
025-0040
025-0010
025-0060
025-0030
025-0020

025-0020
106-0010.
106-0060

106-0050 WITH PUMPS: 7.5 HP & 10 HP

106-0070
026-0610

029-0172, 029-0174

025-0600 -

025-0610
025-0020
029-0010

OVERLOAD

025-0222
025-0210
025-0180
025-0220
025-0190
025-0190

DAJG/88



.40



(NOTE:DO NO REFER TO THIS LIST FOR ASSEMBLY)

TTEW PART § DESCAIPTION a7,
1 M4-0430 AIR FILTER 1 /4"NPT 1
-E—=R0X— 2 1140200 AR OLER 1/4"NPT 1
e | ) 107-0300 NEEDLE VALVE 1 /4"NPY 1
! } 4 114-0150 PRESSURE REGULATOR 0-125F%) 1/4°WPT | 2
) [mm——m————— 11 5 | 114-0280 PRESSURE GAUGE O—160PS1 1/8°NPT 2
! ! ! ! D 194-0820  [SOLENOID VALVE 4WAY 1/8°NPT W/FLOW CONTROL| 2
! ! ™ 7 14=0105 | AR CYUNDER 1
1 q ouT 1 1 ] 114-0800  |SOLENOI VALVE JWAY 1/8°NPT W/FLOW cowvroL| 2
! } ;‘H" ! ! [] 106—0070 BELLOWS VALVE 1
(s) 1 IR 10 | 106-0080 VACUUM VALVE 2
] ! P! V| 106—00%0 ATMOSPHERE VALVE 2
i ] : ; 12 | 114=-0810 PNEVMATIC MOTOR 7
1 1 d i
1 1 & 1 !
1 |
! i
' i
1

BELLOWS

TABLE

~NOIE:
~FOR VALVE INSTALLATION

ON E—-BOX SEE DRAWING
# 007-0039

PUMP

e e -

700A SIPROMAC

™ BNEUMATIC SCHEMATIC TS| Guteee coa

BCALE |Fl. 1

e rw— AT T /E uum;:w-os—u = 007—0027
LET. MODIFICATION DAIE NT, .

TAn—. F AN



|007—-0039

TEM| PART{ DESCRIPTION QF.
| | 005-0401 E-BOX PRE—ASS'Y t
2 005-0524 PNEUMATIC SUPPORT ASS'Y 2
3 | o51-0180 80LT 1/4-20 x 3/4" HEX S/S i
4 | 051-0740 FLAT WASHER 1/4" 5/5 1
3 | 101-0200 § STRAIGHT 1/4"MNPT X 1/4" HOSE BARB BR. | 1
6 | 004A0985 PRE-ASS'Y VALVE INSTALLATION 1
7 | 114-0430 AR FILTER 1/4" NPT 1
8 | 101-03:1% HEXAGONALE NIPPLE 1/4" NPT BR. 5
@) 8 | 114-0245 PRESSURE_GAUGEO—60psi, 1/8 npt. 1
10 VAGCUM COVER LEFT/. 107 [ 114-0147 PRESSURE REGULATOR 0-50 PSI 1/8"NPT1 [ 1
11| 101-0058 FLBOW 90 1/4"mnpt. X 3/8"T.P. COMP. 5
12 | 114-0200 LUBRICATOR  1/4"NPT 1
13 | N4-0150 | PRESSURE REGULATOR 0—125PSI I /4"NPT | 1
14 1 114-0250 PRESSURE GAUGE 0—150psi. 1/8 npt. 1
15 { 107-0300 IN—LUME FLOW CONTROL 1/4"NPT |
16 { 104-0004 POLYRETHANE TUBING 1/4™ OD RED —
17 | 104-0077 POLYRETHANE 3/8° 0D SMC BLUE —
18 | t04-0060 POLYETHENE TUBING 3/8" 00 LPDE —
19 | 035-0409 PRESSE~ETOUPE CDIMABKS + "0” RING ]
20 | 036-0440 PRESSE-ETOUPE CDIGAA—BK + “0" RING 1
\55\\ \"_(,0)“
w0
(L
o |
A
\°£*£$; of W
¢ \50\0 xg\}‘
13
eﬁ“d «
<0
MACHINE
[ 700A SIPROMAC
[PaRT 0| ST—CERMA DE GRAMTHAM
QUEBEC CANADA
| 357y M |ur. 1
REDESSINER MOT 0i~-12-03 T.C WAT:
L;t.ll MODIFICATION = _DATE_ I[ 4 } 007"' 0039




PARTS DESCRIPTION ar.
T | 1140800 VALVE 3 WAYS 24VAC 1/8'NPT z
Z | 114-0870 2 FORT ISOLATOR KIT 7
3 | V4-0B20 |VALVE 4 WAYS 24YAG I/ENPT W/FLOW CONT.| 2
4 | 1140880 2 ENDS PLATES KIT 1/4 npt. F
(i0) 5 | 101-0058 ELBOW 30° 1/4"mnpt. X 3/8°T.P. CONF. i
G 6 | 1141055 MUFLLER 1/47npl, ADJ. 1
o ‘_/_F@ 7 101-0660 ELBOW STREET 90 1/4" NPT BR. 2
& 8 | 10i-0325 NIPPLE 1/4"npt. X 2" BR. 1
o s § | T02-0380 MALE CONN. 1/8"MNPT X 3/8°T.QUICK 3
e ] 10 | 101-0036 STRAIGHT 1/4"MNPT. X 3/8"TF. CONP. 3
<63 (4) 11| i0i-i0z0 HEX. PLUG 1/8"NPT BR. 2
(@) 3 12 | 114-0850 MINI DI PLUG HS 2 1
. 13 | 102-0370 MALE CONM. 1/8"MNPT X 1/4 T QUICK 2
g //@ 4 | ohi—1840 VALVE MTG. BRACKET 1
e 'o, 15 | 001-1839 AR VALVE SUPPORT 1
_ \‘ (2) 16 | 051-0146 SCREW 10-24 x 1" PAN PHIL 5/5 3
& ..: 17 | 05t-0an NUT $10-24 /5 3
.\r.(
. /®
v ®
. .
t /®
& 4r % (2)
e
Lo 3
‘;I,T’ \@
SR>
e
o { S --\
\r.f‘ v
O
15 (1)
8 700A wr ) L0 o] SIPROMAC
o PARY . RIS @ " |ST-GERMAIM DE GRANTHAM|
PRE ASS'Y VALVE INSTALLATION =8 .T.5. QUEBEC CARADA
l l i TEM: e o M lﬂT. ]
i HAT: YiN & o-1-29 [H9.
LET. | MCDIFICATION | oaE NT._| sl = 004‘A0985l

|[004A0

985




NOTES

48



"NOTES

44



FILENAME C:\DOCUMENTS AND SETTING SWOANN FRECHETTEWMY DOCUMENTSISCHEMAS ELEC. WORKING GERARDIF TERMINES\F4 VACUUMS PACKIFA3 630-7001005A0495.V5D | 006A0495 race 1 de 10
Tested with: _______V 3Ph___Hz
@{ L1 l L2 l L3| ::‘":: : mesured
i |
; |
i :
i I
E |
| |
5 :
] — WM1 VACCUM PUMP |
! {
i ( /4 SIW ) P
i Lo 0 i WY (14 SOW ) Todl : |
1 i 8 I
! {F31} it M- Motor |
| Cx— | M R — |
E.. ....................................... l...é:‘.D. ...... LRz.D.. ................................................................... vacu:::: . ____- o o :
E o o |
E Sefting :
E A !
i |
H |
E .
: — WM2 |
H |
: 14 SIW REAR CONVEYOR |
! (o ., % 032 oy [ 14 soW ] Motor l
i Y 1 | MOl I
E {F3— | M Smo: .
| I m Gearbox I
i WL I - Model : —— |
?.. ......................................................................................... S P L1 | T . 4
i LC1D LR2D Ratio e 1
s . :
i Setting |
g A |
i I
= l
:
| Total: A:
i KW : —_—
3 ke [T
; =" VACUUM PACK |™™ 700A & 680A [ AL | SIPROMAC
1ystem yesr Wl ay [
e PUMP AND CONVEYOR [**Power o 07 o3 S G
foncticns

el e T 2 1 006A0495 race 1 de 10




FILENAME GADOCUMENTS AND SETTINGSIYOANN FRECHETTEWY DOCUMENTSISGHEMAS ELEC WORKING GERARDIF TERMINES4 VACUUMS PACKIFA2 850-TOMDOSAO495.VSD ] 006A0495 Pace 2 de 10

Testedwith: ____V Ph___Hz AMPERAGE
| L2 I L3 | ‘ :7::: : mesured
|
I
I
I
I
I
I
I
I
Bottom Left |
C34 Lein_12004_ Sealing Bar :
{ | ‘T o I
4P — .
| | :
Gy |
Bottom Right (
C33 |cip 12004 C35  |cipt2004 Sealing Bar :
I a7l ] | TR2 el | 1 'L i
=A% T C 1 i—J !
Eﬂ]] : lL L! i ‘—‘-'Il"_+ '
) 1 'Y {
Gy ;
Top Sealing I
C36  |cip 12004 Bar (Option) |
1 o |
5 Gy |
| ol | 1
Gy |
|
|
|
|
[
|
[
Total: - A: wwwwwwwww .
Kw:  ___ I
|
" VACUUM PACK |[™ 700A & 680A  [™ ALL SIPROMAC
e SEALING F=Power | 7 T oy | | > umanesGunbn
onctoes Bottom Sealing LA QUEBEC CANADA
'W Top Sealing am | v.c | xx |006A0495 rrce 2 de 10




FILENAME CADOCUMENTS AND SETTINGSIYOANN FRECHETTEWMY DOCUMENTEISCHEMAS ELEC.WORKING GERARDIF TERMNESIFA VACUUMS PACKIFAD 550-TO0WGADIS5.VSD | 006A0495  rrce 3de 10

| ip MC40 | oyt | . L V_Hhz
| i '

I l | I Primary TR2 V V
L b C33(mer)
. ! # Plugs connectors | : | | 01 02
! : : T 131 144 PIG TAIL
el |l |
I 1 TR1
: : 25(2
! : wht/blk f;\ - whitblk m { 20 yel) red o 02 H:E_ 22 (bik)
Lo uaorg | F103 %j A
ro! —fo7 ~__1
P - aose ™ F101
. 17
b . Hi03 e—E& 04 . 22 (bik)
L ! F104 > | A Midjet Fa
o @ L ongik fod- (20 blu) a3 -~ 00
P! < : TS 115 VA
i I E. STOP | i 029-0010
b L
| |
Yo ol
I I [ | blufred ] 24 VAC

o e

- JP4 | I | .

8 | gre | L | pur -24VDC
b Lo
L pur : | = =
o 24V P! & =
1 | | 2
+® - | I
! . =
| | 1 |
L T
L !
= A
! b
Lo b
} suvoc__ !
' Go ; gy | NOT USED

Vo Lol
LT b |
'«—— PC BOARD ——»-' g
mode] [VoR.
. VACUUMPACK | T700A&G680A |~ 24V60Hz T glpROMAC
CE RC filters must be connect on — CONTROL SUPPLIES control | 02 08 06 | 1 | avemes camon
h coil AC {nof sh dii ns ot
each coil {nof show on diagram) im' o ﬁ ;; 006A0495 race 3 de 10




FILENAME

CADOCUMENTS AND SETTINGS\YOANN FRECHETTEWY DOCUMENTSISCHEMAS ELEC.WORKING GERARDIF TERMINESIFS VAGUUMS PACKVA3 §30-700M06AMB5.VSD

| 006A0495  Pace 4de 10

MC40
(] Lo
1 JP4( 7 \¥ Plugs connectors, | bik bik “ s LS & C&\;I.ErR
1 -y 01 2 01 o+—bo
b ! oo o POSITION
. -
Lo b 5 —— See Block #3
L P S{xcK P102|E
L i 026-0660
|
L o ) LS 22 8]
1 wht wht ~ p
3 | @ It 25 03T RIGHT
I ( ! : W 210 XCK P102
A | (254) 0260660
I i
L - 5 LS2 | |
| @ L2 by rod H=-—hod MIDDLE
Lo 0 Phd#17502
' P w211 .0835
: : : I (22/4) 026
|
| X . LS24
I P .
B s .  os R T couRT
: | | : Closed In normaly position W 212 (18/35.) SECURITY
Lo o w214 (22/4)
| L WWe] ' 1
L I 120 02 5w
I | 3 : bik FRONT ARMS gre
1 1
o i) = =X A\ @ BACK ARMS ARMS
L oy Left Right SECURITY
: ! I wht E.Stop sensing edge  red 12VAC
I (I 1
| . .
I ! ! : W 213A (22/4) W 2138 (22/4) — l
I' | [
. .
| j . RES
} @ : | bu__{ prd blu 9 I } 5 ¢
! ««—— PC BORD —» (%% =
- The left or right sides are base on cperater ™ YACUUM PACK [™" 700A & 680A s 24V 60Hz SIPROMAC
position facing the control panel i SECURITY S TR I Bl
el 02 07 10| 2 QUEBEC ,CARADA
A - RC filters must be connect on tonctions e
each coil AC (not show on diagram) I"Wﬂ? am | v.c | xx [006A0495 rrce 4de 10




FILENAME C:ADOCUMENTS AND SETIINGS\YOANN FRECHETTEIMY DOCUMENTSISCHEMAS ELEC WORKING GERARDIF TERMINESIFA VACUUMS PACKIFAI $80-7001008A0485 VSD | 006A0495 PacE Hde 10
MC40
i # Plugs conneclors | "3
ro—o =T 1
Pl b
Ly i
| . C
ro by
|
o L u oL31
— L N 301 C31)}—$ VACUUM
: i D 85" 9% PUMP
; . OL32
: ! ! : \L 302 C32)—+ REAR
R ] - 05| N CONVEYOR
¥y o S Iy Cover Left Position
L :
o i LS21 -
o ty ~1-0~-0— See Block #2 303
Lo I “ g B 103 [ INVERSOR
— — @T—Oﬂﬁ-@ WORK
|
! o ( With W209 block #2) 303 31\ | PLACE
. by B
! L
Lot RELAY.!_ | -~
;o 8 2 s o3 = C33)—+t PRIMARY
b g A
Lo o R31A
P! ! LEFT
! L N 0 C34)—4 seaLinG
L i 127 24 BARS
[ : :
[ (.
! 4 ! R31A RIGHT
I | ' gre 305 | | 307
N O Z Ar C35)1 seane
: ©o
! L
b [ Woo1 - TOP
Ly | ) C36)—1 seaune
Y e’ pcBORD —'p M
- The left or right sides are base on operator [**™ YACUUM PACK |™ 700A &680A [ 24V 60Hz SIPROMAC
position facing the control panel wy3tom POWER COMMAND Fihontroll T ™™ T [ERR | o de Granthan
A - RC filters must ba connect on sl 02 2.: 113 QUEBEG SANADA
each coil AC (not show on diagram} optiont am | v.c | xx [006A0495 race 5 de 10




FILENAME

C:DOCUMENTS AND SETTINGEIYOANN FRECHETTEWY DOCUMENTSISCHEMAS ELEC.WORKING GERARDY TERMINESIFA VACUUMS PACKIF4) 880-TO0MOBAMMB5.VSD

| 006A0495  race 6 de 10

Cin ]
- - | #Plgs comectors | _ g
Lo I
| | A
L N R31A Vag el
. _402 407 101
o | Nl e
L L w401 1050080
Iy 1 I (22/4)
|
] | bk - 401 VACUUM
N i | -"’3’@ | L VALVES
, !
P! L
Lo = | : A
by i 403
| L 7
Lot by
|
¢! b
o by
b I
| . .
! X
Lo Atm, L
| ! R31A N7 H
I | 405 _@g_.
| : : : 10 }\ 2 — i [2wayV [B
L P W 402 4060050
- -}-O , 2 faog 404 - ATMOSPHERE|
5
o P~ VALVES
1 - - W 001 Atm right
L L (20/19) R31A . Va4
L M - U @;Nay ¥
b Lo W404- 106-0050
| . (22/4)
I ! oy
: I (I
. L
¥V e PcBORD — g v
- The left or right sides are base on operator | VACUUM PACK [™ 700A & 680A ™ 24V 60Hz SIPROMAC
position facing the control panel aystom VACUUM AND ATMOSPHERE ™t ontrol ‘6‘; ";"_;" :‘: "2"" St-Gormain da Grantham
- RC filters must be connect on Houmsor e - QUEBEC CANADA
each coll AC (not show on diagram) [oree GM | v.c | xx | 006A0495 race 6 de 10




FILENAME CADOCUMENTS AND SETTINGSIOANN FRECHETTEWY DOCUNENTSISCHEMAS ELECWORKING GERARDIF TERMINESIF# VAGUUMS PACKIFAS 880-TONU0SABISVSD | 006A0495  eace 7de 10

MC40
_ _ | #Plugs comnectors | ]
b L
| | : Bollows Left
o L R31A V51
t | i : ‘\{ 502
: ' ' ! IAY @ilg 3wayV |§
L i W501-' 105-0070
U g | | (22/4)
T ,
| rod 501 BELLOWS
3 | i JP3"_®: 6ol ! VALVES
b I Bellows Right
o ) R31A V53
;] | i L@ﬂgm—@—*g '
o o w503-J " 106.0070
b I (22/4)
o b
Pl b
: 3 I
P L
! b Gaz Left
o | R3B 52
: : : : 121\4 T gay E .
L - W02 1060010
L 2 i ) oAz
b "J;;,'@: = 508 2 ? INJECT.
: | I : L Woo1 Gaz right (\éﬁl;yg:)
I ! [ {20/19) R31B V54
by i ! 506
L | AN w5
Ly It W504- 106.0010
A A (22/4
!
b b
L P ¥
YV  le— PCBORD —
- The feft or right sides are base on operator [ YACUUM PACK [™ 700A & 680A ]ﬁ 24V 60Hz SIPROMAC
position facing the control panel sysiom BELLOWS F*Control '0'; ";“_;‘ :‘; ”'é"‘ o do rutan
f i E - RC filters must be connect on . T '
each coll AC (not show on diagram) rm% Gaz injection om | ve | xx | 006A0495 race 7 de 10




[ 006A0495  rxc: 8de 10

FILENAME CADOCUMENTS AND SETTINGSIYOANN FRECHETTEIMY DOCUMENTS\SCHEMAS ELEC.WORKING GE#ARW-ERI;NES\F4lVAC;U;S PACK\;"“ $30-TOMO0GADASS.VSD
MC40
i # Plugs connectors I
atinnisinin 3
! . o
| X
oo !
| K
v |
L 10 i
[
: TABLE
re/wht - 603
L "Jp/s;z'@ g 601 — CONVEYORS|
P! T
P 1! Conveyor Left
- | R31B V632
L 3 | 2B \ oS
I ! TR =PwayV [
. | W602- 104-0800
T i (22/4)
! D
: 1 I
. b
P! x
Lo o
: Cl Cover Up
: ! 7 _d blubik E 608 V64_.—<
I 7 0 /\f 608 b
Lo P32\ ' @/Eh\my 5 B8
L il W604 - 1040820
P || (22/4) CYLINDER
- ;! VALVES
| : .
) | I
roy |l Cover Down
by ,—-—8 N biiwht @ §07 Vss_E:g_. )
| N 2 —— hUS, /V b
. JPS’EQ o5 EidwayV |3
P b —W 001 W603 - 104-0820
b [ (20/19} (22/4)
P h 4 o |
r ! L
¥  — PCBORD ! v
- The left or right sides are base on operator [~ VACUUM PACK [™ 700A & 680A [* 24V 60Hz SIPROMAC
. position facing the control panel systom COVER MOUVEMENT % ontrol] T ™ S T BRE T main do Granthan
- RC filters must be connect on ol w?:x 22 g 6 QUEBEC CANADA
each coll AC (not show on diagram) |W GM | v.c | xx {006A0495 pace § de 10




PacE 9 de 10

| 006A0495

CADOCUMENTS AND SETTINGSIYOANN FREGHETTEIMY DOCUMENTS\SCHEMAS ELEC.WORKING GERARDY TERMINESIFS VACUUMS PACKIF43 630-700V006A0495.VSD

FILENAME

WP\ OPON (25/02) Z00M y

———— M — 19N
NMOG 3ATYA ¥3A0D PO9M Mg — 09
WE: Mg ““m |
dN IATVA ¥3A00 £09M < ¥q — 209
\I|§ C xiqmiq m“w
LHOIN YOASANOD 318v1 Z09M 2 g — _%M
ogm | £09)
L4371 OAIANOD F8VL 109M L Ng — 709
— ymaih —— |0
s — [T
JHOR IATYA 'L03rNIZVD (922} #iSM L e — 606
ym — 805
LATTIAWALAMNIZYD  (#22) ZosM L ¥ig — 105
——— um %
ym —
LHOM MOTI3E  (h22) £0cM L Yg — 05|
M — £06 |
LI TmoTi3e (2T} oM L Mg — 205 |
— P LIS
M — (]
L4371 IATVA SHIHASOWLY (#/Z2) $ovMm L Mg — (113
Jym 80F
LHOIN ATVARNROVA  (m22) Z0PM L ¥q 20¢
I Bio —90F
— M SoF
IHOR JATYA JYIHISONLY  (pZ) coPM ¥iq yor
— M | E0F|
LA3TINTVAWNNIYA  (BRZ) LOPM —/ »q oy
yg —0
—— e ———y0g|
e —
1 ym 8
1~ Wq W08 ©
—————— g 517 3
| um rizh,
dOLS'3 SWHV NVIN  (#22) £iZM — 3iq T
— pad . Nxv
=
— Jym iz
dOl1S'3 SWYV INOYZ  (22) crzm ¥iq 602 |
| 180T
ALINDIS HAAOD\PEST  (rSesss) Zizm — ¥iq 102
——— wg 102},
—— | M 902,
NOILISOd 3700IK ¥IA0D V€281 (#22) s1ZM — g M 3
———— pas {507 |
T M 907
NOILISOd LHOIN ¥3A0D\ZZST  (PRZ) 0iZM — ¥1q £07
—————— ym £07
— ym
NOILISOd L4T1¥3A0D\ 1281 Geddeoem —2.L [ g m“mA
g i
——— A5 —]0)
e und |m|=,.\\
~—— oA gz —{S0)
——— yjq/iio 4]
——————  yiqraub £01
I Q/P8I 201
—— ¥iqaum L0}
_

ZiEdr ® WEdr\Ob-oW (6202 toom —/

QUEBEC ,CAMADA

SIPROMAC
006A0495 race 9de 10

St-Garmain de Grantham

block

day

02 08 06

] draw )

GM  Y.C| XX

i

year month

controf

vl
circult

|™* 700A & 680A

PLAN DE CABLAGE BORNIER

VACUUM PACK

usual
fonctions
options

jestegory
rr—
ystern

Blu)

- The left or right sides are base on operator
position facing the control panel




R —-

=T AR

gy o

FILENAME

CADOCUMENTS AND SETTRHGSIYOANN FRECHETTEIMY DOCUMENTSISCHEMAS ELEC. WORKING GERARDW TERMINES\FA VACUUMS PACKIFAY 880-T000008A0495.VSD

e ——

S

| 006A0495  race 10de 10

is.

Wo001 (20119)

w0002 (20/12)

U
N blufred —

X 2 2 2 2 S i EEEES
FIHIH TR EE R
L) 1 L1110
--de‘mlmr-—unm E k=4 CDIﬂ'I‘ﬁINF 00 jr- 2wl {oa)e
JP4 JP3/ JP3/2
E.STOP ur START
P W (— =20

Y VACUUMPACK [™" 700A & 680A [ SIPROMAC
7 PLAN DE CABLAGE P.C. BOARD onttol | by ea || Wt
e om | v.0 | xx [D0BA049S5we 10 de 10




7

=it
ik




